E

Catalogue
BN E ENGINE AND ATTACHMENT - -eeeeeeeesesemseseieisieiciinn. G01-01
BN E ENGINE AND ATTACHMENT -eeeeeeeeesesemseeicisieieinnn. G01-03
BN HE ENGINE AND ATTACHMENT - --ceeeeeeeseseeseseicisinieiinnn. G01-05
IS A CAB ASSEMBLY w+vveeeereeseseeeusmseitieieirieiieceicee, G02-01
BFNHHLE ENGINE  HOQD: e eeeeeeereeseseiemsiiisisiisisiiiciiicsis G02-03
BFNHHLE ENGINE  HOQD: e eseeeeeeseeseseiemsiiieisiisiiiciiiicics G02-05
%Iﬁ?\éﬁ AIR CONGTIONG SYSTEM - -eeeeeeneeeevnmmemmininniiiiieniiiineniieen, G02-07
T2 HAND BRAKE CONTROL: -+ seseereeeereeseseeeinmeiniieiiiniieieins G03-01
ﬁ”%é}‘)\[ﬁ' CONTROL BOARD - ssreresrerrenessaeniinniitiiiniiinei e, G03-03
ﬁ”%é}‘)\[ﬁ' CONTROL BOARD - ssreeesrerrrnessaeniinniiiiiieiinees e, G03-05
I,ﬂ;%ﬁ WORK EQU|PMENT ................................................................ GO4_0’|
I,ﬂ;%ﬁ WORK EQU|PMENT ................................................................ G04-03
%F]JE'\EJZ BLADE ASS/ Yoo G04-05
%F]JE'\EJZ BLADE ASS/ Yoo G04-07
T%;J'gl%ﬂz SWING CHASSIS ASSEMUBLY::wreeeeeerernemememmnmmnniiiiniii, G04-09
T%;J'gl%ﬂz SWING CHASSIS ASSEMUBLY::wreeeereerernememmmmnnenniiiiniiii, GO4_1’|
ﬂ%%%ﬁ TURBINE BOXreeeereereenemeemummeiiiiiieiii e, GO4_13
ﬂ%%%ﬁ TURBINE BOX:reeeereereeneeemmummeeiiiiiii e, GO4_1 5
ﬂ%%%ﬁ TURBINE BQOXreeeereereenemeemumaneiiiiiiiei e, GO4_17

I,ﬂ;%ﬁ WORK EQU|PMENT ................................................................ GO4_19



I,ﬂg%% WORK EQU|PMENT ................................................................ GO4_2’|

B2 713 BLADE ASS! Yereerrerereremmeintintistintisiisiieieeiii e G04-23
B2 7] 3 BLADE ASS! Yereerserererremneieintistiniiniisiieieeeiisi e G04-25
HLZE FRAME +++eseereessessseesetseieitist st G05-01
*ﬂ.‘;@ FRAIME - ceeeeeeersemmemieiii i 605_03
*ﬂ.‘;@ FRAIME - eeeeeeeresemmemieiii e 605_05
TIHE FRONT AXLE:++++seeserseerereuresresstinsinsinsisiieieieseieieiisisississie s G05-07
ﬁﬁ‘*ﬁ FRONT AXLE e eveeerererm 605_09
TIHE FRONT AXLE:++++seserseereresressesstintinsinsieiieieieeieeisisis s GO05-11
GR215AVL1611 H1{ %% ELECTRICAL SYSTEM:vworsoessorssvoessvoes G06-01
GR215AVL16I1 {555 ELECTRICAL SYSTEM:vworsoessorssvoessvoes G06-03

GR215AVI.161I1.1 {34t s INSTRUMENTATION CONSOLE ASS'Y  G06-05

GR215AVL16111.2 4#fEH OPERATING PLATE wwsvversssvveesssvveessvee G06-07
GR215AVL16111.2 4#AEH OPERATING PLATE wsvversssvoeesssvveessvee G06-09
GR215AVL.16111.3 4k FEEEH RELAY PLATE s rreeseeeseereereessssseunenseesnens G06-11
FEFNERLE () TRANSMISSION SYSTEM :-oevsseeemsssreemsssrenmsssenniasenneaneee. G07-01
FEHNED () TRANSMISSION SYSTEM:wssereseesessersseessesseesssessseseeens G07-03
FEHNED () TRANSMISSION SYSTEM:wsseesseesessersseesseeersssussseseeens G07-05
Ei‘ﬁ%}ﬂi REAR ALXE ASS'Y .................................................................... GO7_07
TR IL FINAL DRIVE:+seeeeeeeeseessemsereessesntinsisissssssissssssssssiseessssenes G07-09
TR IE FINAL DRIVE:+wseeeeeeeeseessesseseessmsntinsisisssissississsssssiseessesenes GO07-11
1735 PLANETARY REDUCTION GEAR: -+ sseeseesseeseesseessesseeneens G07-13

TR % PLANETARY REDUCTION GEAR:++eeeeeeseserseeseneneinnne. G07-15



%Uij]%% ARRESTER :teeeereseresetntt e GO7_17

ES{Z@?;‘F@‘ LEFT BALANCE_BOX ASSEMBLY .......................................... GO7_19
ES{Z@?;‘F@‘ LEFT BALANCE_BOX ASSEMBLY .......................................... GO7_2’|
ES{Z@?;‘F@‘ LEFT BALANCE_BOX ASSEMBLY .......................................... GO7_23
ES{Z@?;‘F@‘ R|GHT BALANCE_BOX ASSEMBLY ...................................... GO7_25
ES{Z@?;‘F@‘ R|GHT BALANCE_BOX ASSEMBLY ...................................... GO7_27
ES{Z@?;‘F@‘ R|GHT BALANCE_BOX ASSEMBLY ...................................... GO7_29
YENEIE R %5 WORKING HYDRAULIC SYSTEM:+svvvesssvvvrsssvsvrsssvoe G08-01
YENEIE R %5 WORKING HYDRAULIC SYSTEM:+vvvvesssvversssvsersssvoe G08-03
YENEIE R4 WORKING HYDRAULIC SYSTEM:+vvvvesssvvvrsssvsersssvoes G08-05
R RS STEERING HYDRAULIC SYSTEM vorssvveessvsesssvsessne G08-07
R RS STEERING HYDRAULIC SYSTEM vorvsvveessvsesssssssesne G08-09
R RS STEERING HYDRAULIC SYSTEM -vorvsvveessvsssssvsessne G08-11

X [ET % 20k %248 DUAL-CIRCUIT BRAKING HYDRAULIC SYSTEMGO08-13
X [e] % 20wk %2 98 DUAL-CIRCUIT BRAKING HYDRAULIC SYSTEMGO08-15
AW sh s =4 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM--- G08-17
iR IR BN = 748 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM:-- G08-19
e s %4 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM-- G08-21
i IR Bh W %248 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM:+ G08-23
A% )G RIGHT BLADE HOIST CYLINDER - eeeeeeseseesesencesences G08-25
A% )G RIGHT BLADE HOIST CYLINDER - eeeeeeseseesesencesences G08-27
g Gl RIGHT ARTICULATED STEERING CYLINDER:++- G08-29

feg g il LEFT ARTICULATED STEERING CYLINDER:-+++-+--+- G08-31



JE5% TIFHREEL LEFT BLADE HOIST CYLINDER wroosvvoeesssvseessosees G08-33

24 JIFH BT LEFT BLADE HOIST CYLINDER w-vvoesoessvoessvossoe G08-35
4+ #1453 i BLADE ANGLE CHANGE CYLINDER:----voesoeesvoe G08-37
4 #1 A Bl i LEFT BLADE ANGLE CHANGE CYLINDER:++++G08-39
EJlIII:El?EHﬁI BLADE OUTSTAND'NG CYL|NDER ...................................... 608_41
F A AT L FRONT WHEEL TILT CYLINDER w+--orsvoesoeesvoeesvoese G08-43
TR ET BLADE TILT CYLINDER-+--voserserssseesensesssseeee G08-45
TR ET BLADE TILT CYLINDER-+--vosersesseseesensessrseeee G08-47
i 45 ) i it FRONT WHEEL STEERING CYLINDER ++--cos-vees-oe0- G08-49
XXE%—&:%%E{ DUPL'CATE GEAR PUMP ................................................... 608_51
?{Tz}i‘?ﬂﬂ%ﬁ HYDRAUUC TANI e 608_53
%?Hﬂ%ﬁ D|ESEL TANI e 608_55
FIHE T FRONT BLADE:++++seeseeeeseesrsemsersemeineieitististississiesiesseeene G09-01
ﬁﬁ?&i*ﬁ FRONT BLADE -+ eeeeeerererrmeemii 609_03
E*Q}j:%% REAR RIPPER - reeeeeereseeneremtinitiiiiiiiii i 609_05

E*Z\j:%% REAR RIPPER: - seeeeeeeeeneenii G09-07



H-Z Model

G215A06

KPR

ENGINE AND ATTACHMENT

T Page

G01-01

&7

43

4




#I5 Model RN A TihY Page
G215A06 ENGINE AND ATTACHMENT G01-02
-5 A LR o e
TTEM PART NO. PART NAME Q' TY REMARKS
1 800105928 A YEIE A% AIR CLEANER 1
WATER OUTLET BEND
2 380901025 HKEE 1
PIPE
3 380900983 e AS 28 OIL-FILTER BRACKET 1
4 805000713 244 M10X45 BOLT 4
5 800307657 AL DRIVE SHAFT 1
6 380902011 i ELBOW 1
7 805300017 P 10 WASHER 4
8 805200048 2R M10 NUT M10 13
9 380900978 B DISH 1
10 805300014 10 WASHER 10 16
11 800105756 el DIESEL ENGINE 1
12 805000075 BEA4: M8 X 55 BOLT 1
13 805200045 GB/T6170 WZ&EF M8 NUT 2
14 805300010 GB/T93 #[E 8 WASHER 2
15 380600523 P TUBE 1
16 381500105 Bk CLIP 1
17 380900881 P TUBE 1
18 380900986 (=88 CLIP 1
19 380900985 HEA EXHAUST PIPE 1
20 805801440 FR4E 15-18 PIPE CLIP15-18 2
21 801907100 T #4414 D 58 PIPE CLIP 4
22 380900976 g PIPE 1




H-Z Model

G215A06

KPR

ENGINE AND ATTACHMENT

T Page

G01-03

&7

43

4




HE Model RIS B JifY Page
G215A06 ENGINE AND ATTACHMENT G01-04
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
23 | 380600525 KT D 20X1400 HUTCH WATER PIPE 1
24 | 380901187 HKE TUBE 1
25 380901120 K2 ©51X200 HOSE 1
26 | 380901198 o PIPE 1
27 803010874 B B RADIATOR ASS’ Y 1
28 | 380900912 Jiz CUSHION 2
29 | 805000045 IEHE M12X 40 BOLT M12X40 4
30 | 805300018 g 12 WASHER 12 4
31 819910502 AR AIR INLET DUCT 1
32 380901189 HAKE 1 WATER INLET PIPE 1
33 800752690 JBOK I VALVE, WATER DRAIN 1
34 | 805000043 1M M10X 30 BOLT M10X 30 8
35 | 380700259 B CLIP 3
36 805101913 BRET M10X 30 BOLT M10X 30 4
37 | 380900981 B DISH 1
38 | 380901026 HEKAS WATER INLET BEND PIPE 1
39 | 805801458 ISl 28-32 HOOP IRON 28-32 2
40 380901022 IR SR BRACKET, AIR CLEANER 1
41 801900030 T B4 @64 PIPE CLIP 4
42 | 805300020 P 12 WASHER 8
43 | 805200053 2Rt M6 NUT M6 4
44 | 805300030 18 6 WASHER 4




H-Z Model

G215A06

KPR

ENGINE AND ATTACHMENT

T Page

G01-05

&7

43

4




#I5 Model RN A TihY Page
G215A06 ENGINE AND ATTACHMENT GO1-06

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

45 380900873 3k PLUG 1

46 380901186 A AIR INTAKE PIPE 1

47 380901190 HARE T EXHAUST GAS PIPE 1

48 380900989 EEE COVER 1

49 380901031 mE BIRE) SYPHON (RUBBER) 1

50 800307656 ALk DRIVE SHAFT 1

51 380900990 MEN R R MUFFLER BRACKET 1

52 380903241 IR DRIVING WHEEL 1




H-Z Model

G215A06

U K

CAB ASSEMBLY

T Page

G02-01




5 Model 2 0 = S ifs Page
G215A06 CAB ASSEMBLY G02-02

5 HIRE R, E G Kot #/
ITEM PART NO. PART NAME QTY REMARKS

1 381300868 2 CAB 1

2 805300069 gl 8 WASHER 18

3 805300010 GB/T93 & 8 WASHER 22

4 805002059 24 M8 X 15 BOLT M8X 15 14

5 300000051 TEd iR GUARD PLATE (L. H.) 1

6 300000052 GIESET FRONT CLOSE-BOARD 1

7 300000053 iR GUARD PLATE (R.H.) 1

8 380902142 B CONTROL BOX 1

9 801907113 Ji R SEAT 1

10 | 380300811 THA TOOL BOX 1

11| 805000018 1M M8X 20 BOLT 8

12| 805000043 242 M10X 30 BOLT M10X 30 4

13 | 805300014 g 10 WASHER 10 8

14 | 805000062 2R M10X35 BOLT 4

15 | 805300017 P 10 WASHER 8




iR Page RPN 2 Model
G02-03 ENGINE HOOD G215A06




A2 Model RENHLAL Jfi% Page
G215A06 ENGINE HOOD G02-04
-5 A LR o e
TTEM PART NO. PART NAME Q' TY REMARKS
1 380901191 HLEL HOOD 1
2 800515224 I ER A 61904 BEARING 2
3 805300013 ] 16 WASHER 2
4 805200051 W2RE M16 NUT M16 2
5 805000048 B2 M12X 35 BOLT M12X 35 12
6 805300018 HpE 12 WASHER 12 12
7 805300020 P 12 WASHER 12
8 380901072 L Aoy 2 LIMITATIVE BLOCK 2
9 805604496 R PIN SHAFT 4
10 805600027 JT 148 4 X 36 COTTER PIN 4
11 805300112 P 20 WASHER 4
12 803010935 Wi OIL CYLINDER 2
13 805000062 BEA4 M10X35 BOLT 8
14 805300014 P 10 WASHER 10 12
15 805201477 B2REM10 NUT 12
16 381400218 7 SEAT 2
17 803190341 (=88 CLIP 2
1SNHAHA060604-700 Ji
18 803191918 o HOSE ASSEMBLY 4
(=959
1SNHAHA060604-900 Ji
19 803191919 o HOSE ASSEMBLY 2
(=959
20 803191913 YO6L =iE4 Ak COMBINED LINK 2
21 803010915 FIEE HAND PUMP 1
22 381400231 ek tk BODY, JOINT 1




iR Page RPN 2 Model
G02-05 ENGINE HOOD G215A06




A2 Model RENHLAL Jfi% Page
G215A06 ENGINE HOOD G02-06
-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS
23 381400223 I LEVER 1
24 803192040 =Py HOSE ASS’ Y 1
RIGHT ANGLE UNION
25 803190731 B Gk 1
JOINT
26 803190517 I=RUEZSN NIPPLE 1
27 380901105 HLE PR A7 ZE 1T LIMITATIVE BLOCKII 2
28 380901074 37 R LEFT SUPPORTING SEAT 1
29 380901073 A S R RIGHT SUPPORTING SEAT 1




THY Page
G02-07

ARG
AIR CONGTIONG SYSTEM

H-Z Model
G215A06




H-Z Model R ARG TihY Page
G215A06 ATIR CONGTIONG SYSTEM G02-08
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 803506839 251 AIR CONDITION 1
2 805000020 1M M8X 30 BOLT M8X 30 4
3 805300010 GB/T93 & 8 WASHER 8
4 805300069 i 8 WASHER 8
5 805338332 g 10 NL10 NORD-LOCK 2
6 805300017 g 10 WASHER 8
7 805300014 g 10 WASHER 10 12
8 805000017 WA M8 X 25 BOLT M8X25 4
9 380901220 JBF 16X2400 HOSE 1
10 380901222 JBF 16X2000 HOSE 1
11 805801452 S 42 254 22-26 CLAMP 4
12 380900888 ek Ak BODY, JOINT 1
13 380300754 SN BODY, JOINT 1
14 | 800752773 KR GLOBE VALVE 1
15 | 380900970 B3k NIPPLE 1
16 | 380901000 B BRACKET 1
17 805000713 I M10X45 BOLT 3
18 | 805200048 2L M10 NUT M10 7
19 | 805000100 1M M10X55 BOLT 2
20 380900836 PN ADJUSTING PLATE 1
21 805000029 B2 M10 X 40 BOLT M10X 40 2




T Page
G03-01

TSR
HAND BRAKE CONTROL

H-Z Model
G215A06




4= Model Tl B JihY Page
G215A06 HAND BRAKE CONTROL G03-02

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

1 805000144 BEA4 M20X45 BOLT M20X45 2

2 805300023 g 20 WASHER 2

3 805200048 B2EE M10 NUT M10 2

4 805300014 i 10 WASHER 10 2

5 805000043 IR M10 X 30 BOLT M10X 30 2

6 800307634 Tt Zh s HAND BRAKE CONTROLLER 1

7 380900867 AR PLATE 1




JUhY Page Y e M4 Model
G03-03 CONTROL BOARD G215A06




#4455 Model BAG JihY Page
G215A06 CONTROL BOARD G03-04
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 380602201 Y& CONTROL BOARD 1
2 801504198 FARER M12X 40 HANDLE GRIP 10
3 805200069 WERE M12 NUT 10
4 805000033 B2 M8X 16 BOLT M8X 16 2
5 805300010 GB/T93 #[E 8 WASHER 32
6 380300733 EEY 4 PLATE 2
7 380901009 BT CONTROL LEVER 2
N NEEDLE ROLLER
8 800515214 At Ak HK253220 10
BEARINGS
9 380300734 (RS SPACER 8
10 380901004 PG FF CONTROL LEVER 2
11 380901006 PG FF CONTROL LEVER 2
12 380901007 PG FF CONTROL LEVER 2
13 380901008 Y FF CONTROL LEVER 2
14 380300730 ERYaT WASHER 2
15 800515282 FFi 5402 STIOEMLO ~ JOINT BEARING 10
16 805000727 244 10X25 BOLT 8
17 380900871 ERFT LINK ROD 10
18 380901001 e SLEEVE 20
19 805200048 WERE M10 NUT M10 22
20 805000029 B2 M10 X 40 BOLT M10X 40 12
21 380901002 EFT LINK ROD 10
22 380900338 ERR PLATE 10




JUhY Page Y e M4 Model
G03-05 CONTROL BOARD G215A06




15 Model B e JihY Page
G215A06 CONTROL BOARD G03-06

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

23 380901003 & SEAT 2

24 805604606 £ 1.6X16 PIN 40

25 805000020 B2 M8 X 30 BOLT M8X 30 8

26 805300069 P 8 WASHER 8

27 380901087 FEAR PLATE 4

28 380901010 BIRE RUBBER COVER 2

29 805604511 Gl PIN SHAFT 10

30 805000068 B2 M10 X 16 BOLT 4

31 805300017 P 10 WASHER 6

32 380300735 R PLATE 1




THY Page
G04-01

TARRE
WORK EQUIPMENT

#I5 Model
G215A06




#5 Model TAESEE TS Page
G215A06 WORK EQUIPMENT G04-02
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 380601513 5N JOINT BASE 1
2 805338233 Hpg 24 WASHER 4
3 805000560 IR M24 X 70 BOLT 4
4 380601506 72| 48 TRACTION FRAME 1
5 380901141 IR TURBINE BOX 1
6 805203157 IZEE M24 NUT 3
7 380901143 e i PLATE 1
8 381600464 el WASHER 2
9 805300034 Hpg 24 WASHER 2
10 | 805005983 I M24 X 80 BOLT M24 X 80 1
11 805139836 25T M24X75 SCREW 4
12 | 805010095 1M M24X55 BOLT M24X55 1
13 | 803103664 AR M10 X 1 OIL CUP 9
14 | 380800143 [F] 5 e FIXED BLOCK 6
15 | 805003891 2R M24X90 BOLT M24X90 3
16 | 805000612 2R M16X45 BOLT M16X 45 28
17 | 805338246 NORD-LOCK #[& 16 NORD-LOCK WASHER 16 52
18 | 380901142 [ <7 $ SLEWING RING 1
19 | 380700438 (] ] ROTARY RING 1
20 | 381600384 B SHIM 2
21 805203823 TFREZRE M30X2 GROOVE NUT 2
22 | 805600222 FFO4Y 5X50 COTTER PIN 2




THY Page
G04-03

TARRE
WORK EQUIPMENT

#I5 Model
G215A06




H-Z Model TAEZEE TihY Page
G215A06 WORK EQUIPMENT G04-04

-5 A LR o v
ITEM PART NO. PART NAME Q' TY REMARKS

23 805000580 B2 M16X55 BOLT M16X55 24

24 805000043 B2 M10X 30 BOLT M10X 30 2

25 805300017 P 10 WASHER 2

26 805300014 10 WASHER 10 2

27 381600385 bE g RUBBER CUSHION 2

28 803270612 ST BRACKET 1

29 805300018 HE 12 WASHER 12 2

30 805300020 P 12 WASHER 2

31 805000715 B2 M12X25 BOLT 2

32 381600383 | WASHER 2

33 380900914 BERF NUT 2

34 805604632 5 8 X 90 PIN 2




T Page
G04-05

VAPSYE
BLADE ASS’ Y

H-Z Model
G215A06




H-Z Model B2 )] RO TihY Page
G215A06 BLADE ASS’ Y G04-06
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS

1 380900106 ELlUETali GUARD PLATE (R.H.) 1
2 380901940 AT R RIGHT SIDE BLADE 1

OTL CUP
3 801103215 AR M10 X 1 (ANE54N) M10X 1 (STAINLESS 9

STEEL)
4 805203800 BERE M30 NUT 2
5 805301390 | 30 WASHER 2
6 805301394 P8 30 WASHER 2
7 805300118 P8 30 WASHER 2
8 805600061 D6, 3X60 PIND 6. 3X60 2

. ANGULAR POSITION

9 381600120 AT A% 1

DEVICE (RIGHT)
10 805300013 HPE 16 WASHER 1
11 805000040 B2 M16 X 60 BOLT M16X 60 1
12 381600374 E20 PLATE 2
13 381600371 i 5l COPPER GROOVE 4
14 381601221 R PLATE 6
15 805401237 418 55 RETAINER 4
16 800515284 JeTr ik GE35ES JOINT BEARING 2
17 805000076 B2 M10 X 70 BOLT M10X70 2
18 381600373 AT LOCK LEVER 2
19 805600014 A5 D5 X 30 PIN®5X 50 2
20 805200116 WERE M16 NUT 4
21 805103536 B2ET M16 X 40 SCREW 4




T Page
G04-07

VAPSYE
BLADE ASS’ Y

H-Z Model
G215A06




H-Z Model B2 )] RO TihY Page
G215A06 BLADE ASS’ Y G04-08
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
22 381600375 | WASHER 1
23 805203820 WERE M24 X 2 NUT M24X2 2
24 381600105 R PIN SHAFT 2
25 805300014 10 WASHER 10 2
26 805200048 W2RE M10 NUT M10 2
27 381600372 TR COPPER SHEATHING 2
. ANGULAR POSITION
28 381600101 e fad g 1
DEVICE (LEFT)
29 381600376 Hhi FELT GASKET 8
30 381601222 M 11 GUARD PLATE 2
31 805300018 12 WASHER 12 38
32 805004780 B2 M12 X 40 BOLT 32
33 380903801 WERE M16 NUT 42
34 380900902 JIR BLADE 2
35 805046747 B2 M16X80 BOLT 10
36 380900108 FEM I R LEFT SIDE BLADE 2
37 805000018 B2 M8X 20 BOLT 6
38 805300117 P 8 WASHER 6
39 380900105 ZE AR GUARD PLATE(L.H.) 1
40 380900104 GRALUN BLADE BODY 1
41 805047115 B2 M16 X 55 BOLT 34




THY Page
G04-09

EE I SYRY

SWING CHASSIS ASSEMBLY

#I5 Model
G215A06




#5 Model EEip YR JihY Page
G215A06 SWING CHASSIS ASSEMBLY G04-10
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 381600390 fi] & PR FIXED RING 3
2 805000215 IR M12X140 BOLT 3
3 381600397 RS COPPER SHEATHING 6
4 380903657 e DOWN SWING FRAME 1
5 380903659 X FORK 3
6 805639021 5 B6X 28 PIN B6X 28 6
7 381600392 = COVER 6
8 805300018 g 12 WASHER 12 15
9 805100506 BRET M12 X 40 SCREW 12
10 | 381600393 fob 42 BUSHING 6
11 381600391 &= COVER 6
12 | 801100336 AR M10X1 FITTING 6
13 | 805300014 g 10 WASHER 10 10
14 | 805000068 B2 M10 X 16 BOLT 6
15 | 805000270 2R M24X100 BOLT 6
16 | 805338233 g 24 WASHER 6
17 380901102 SR UP SWING FRAME 1
18 | 381600396 FIES BUSHING 2
19 | 805634937 [EAEA A12X 32 PIN 2
20 | 381601144 MR WASHER 8
21 381601225 Rl TELESCOPIC PIN 1
22 | 380300928 1 COVER 3




THY Page
G04-11

EE I SYRY

SWING CHASSIS ASSEMBLY

#I5 Model
G215A06




RS Model PRI Uit Page
G215A06 SWING CHASSIS ASSEMBLY G04-12

iRc] iR TR G UL
ITEM PART NO. PART NAME Q' TY REMARKS

23 | 805200098 BB M12 NUT M12 3

24 | 805300010 GB/T93 8 8 WASHER 9

25 | 805300069 W 8 WASHER 9

26 | 805000033 2 M8 X 16 BOLT M8 16 9

27 | 805000604 W2 M10X 30 BOLT M10X30 4




JUhY Page W %e FH 2 Model
G04-13 TURBINE BOX G215A06




5 Model ALl ifs Page
G215A06 TURBINE BOX G04-14
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 800347060 FoAk HOUSING BODY 1
2 800347034 I FT WORM 1
3 800551984 HERE 4k 31310 BEARING 31310 1
4 800347036 0 T4 & il 125X4 0 SEAL RING 1
5 800347038 K CONNECTOR 1
6 800347037 A SPACER 1
7 800347035 BoE COVER 1
8 805238444 12RE M14X16 NUT M14X16 1
9 805046809 Wk AEAE M14X70 BOLT M14X70 4
10 | 805302904 B M16 WASHER 16 4
11 803268954 125 M16X1. 5 PLUG SCREW 1
12 | 805300010 GB/T93 #:[& 8 WASHER 8
13 | 805139962 7N FA AT M8X20 INNER HEXAGON SCREW 8
14 800347045 PRERE SPRING STEEL 32
15 800347044 A RATCH WHEEL 8
16 800347042 T DETENT 1
17 | 801736975 3 0. 5X5X20 SPRING 8
18 | 805105141 P M6 WASHER 6
19 | 805005688 12 M6X15 BOLT M6X15 6
20 | 805300018 g 12 WASHER 12 5
21 805000404 2R M12X45 BOLT M12X45 5
23 | 805000458 2R M12X50 BOLT 8




JUhY Page W %e FH 2 Model
G04-15 TURBINE BOX G215A06




M4 Model % FH JUhY Page
G215A06 TURBINE BOX G04-16
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
25 805000690 BEHE M8X25 BOLT 6
28 800347049 U ME L2 M10X1 AIR BLEED SCREW 1
29 800347050 N COVER 1
o UPPER SEAL COVER
30 800347051 s S AR 1
BOARD
31 800347052 R AR GASKET 1
32 800347053 % COVER 1
33 800347054 0 %+ P 250%4 0 SEAL RING 1
34 800347039 AR TOP PRESSURE PLATE 1
35 800347040 BRGOE=S UPPER BUSHING 1
36 800347041 i van COMPRESS STEEL 1
37 800347043 TS5 CLOSING ROLLER 1
5 ) FRICTION PLATE TOP
38 800347046 B b AR 1
BOARD
39 800347048 PR A FRICTION ASSEMBLY 1
5 FRICTION PLATE DOWN
40 800347055 JEEE TR AR 1
PAD
41 800347047 B R LOCK PLATE 1
INSIDE AND OUTSIDE
42 800347056 VAN 1
POINTS
43 800347057 [iAEE TURBINE 1
45 800347032 2451 B 90X3 SEAL RING 1
46 800347031 W TRATL COVER 1
49 805300085 HPE M27 WASHER27 1
OIL LEVEL INDICATOR
50 800347058 W& M27X1. 5 1
M27X1.5
51 800347059 AR UPPER GASKET 1







JUhY Page W %e FH 2 Model
G04-17 TURBINE BOX G215A06




A5 Model AL el TihY Page
G215A06 TURBINE BOX G04-18

-5 A LR Kt SEs
ITEM PART NO. PART NAME Q' TY REMARKS

52 800347061 & AXLE BUSHING 1

53 800347062 Tk DOWN GASKET 1

54 805805505 w45 Bl 145X7 SEAL RING 2

55 800347063 B P SEAL RING 2

56 800347387 25 3] B A SEAL RING BASE 1

57 800347389 IR DRIVE SHAFT 1




THY Page
G04-19

TARRE
WORK EQUIPMENT

#I5 Model
G215A06




#5 Model TAESEE TS Page
G215A06 WORK EQUIPMENT G04-20
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 380601513 B JOINT BASE 1
2 805338233 Hpg 24 WASHER 4
3 805000560 IR M24 X 70 BOLT 4
4 380601506 72| 48 TRACTION FRAME 1
5 380901141 IR TURBINE BOX 1
6 805203157 IZEE M24 NUT 3
7 380901143 e i PLATE 1
8 381600464 g WASHER 2
9 805300034 Hpg 24 WASHER 2
10 | 805005983 I M24 X 80 BOLT M24 X 80 1
11 805139836 25T M24X75 SCREW 4
12 | 805010095 1M M24X55 BOLT M24X55 1
13 | 803103664 AR M10 X 1 OIL CUP 9
14 | 380800143 [F] 5 e FIXED BLOCK 6
15 | 805003891 2R M24X90 BOLT M24X90 3
16 | 805000612 2R M16X45 BOLT M16X 45 28
17 | 805338246 NORD-LOCK #[& 16 NORD-LOCK WASHER 16 52
18 | 380901142 [ <7 $ SLEWING RING 1
19 | 380900245 (] ] ROTARY RING 1
20 805000580 WA M16X55 BOLT M16X55 24
21 805300017 P 10 WASHER 2
22 | 805300014 g 10 WASHER 10 8




THY Page
G04-21

TARRE
WORK EQUIPMENT

#I5 Model
G215A06




H-Z Model TAEZEE TihY Page
G215A06 WORK EQUIPMENT G04-22

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

23 805002027 B M10X20(10. 9) BOLT 2

24 380901122 i PLATE 1

25 381600391 &= COVER 2

26 805000068 B2 M10 X 16 BOLT 6

27 381600393 PSS BUSHING 2

28 380900242 TR P 25 CYLINDER SEAT COVER 2

29 805000501 B2 M16 X 70 BOLT 4

30 380901038 Hh SHAFT 1

31 805604632 A5 8 X 90 PIN 2

32 381600383 | WASHER 2

33 381601130 WE R} NUT 2




THY Page ) BN H-Z Model
G04-23 BLADE ASS’ Y G215A06




HE Model ) BN T Page
G215A06 BLADE ASS’ Y G04-24
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 380601685 A1 R RIGHT SIDE BLADE 1
2 380900106 ELlUETal i GUARD PLATE(R.H.) 1
3 805600065 FF 44 10X 70 COTTER PIN 1
4 805604513 R PIN SHAFT 1
5 380901035 B RUBBER PAD 6
, BLADE OUTSTANDING
6 803011016 5| H L 1
CYLINDER
7 381600374 R PLATE 2
8 380901121 il Al COPPER GROOVE 4
9 805604512 gl PIN SHAFT 1
10 805203848 B BB RE M12 CHECK NUT 1
11 380901034 A E RUBBER CUSHION 2
12 805000264 BEAE M12 X 90 BOLT M12X90 1
13 805200051 IZRE M16 NUT M16 4
14 805103536 BEET M16 X 40 SCREW 4
0IL CUP
15 801103215 AR M10 X 1 (AN4540) M10X 1 (STAINLESS 6
STEEL)
16 381600370 EEY 4 PLATE 6
X ANGULAR POSITION
17 380901032 £ o 4 1
DEVICE
18 805604861 Gl PIN SHAFT 1
19 805300017 P8 10 WASHER 1
20 805300014 10 WASHER 10 1
21 805000020 B2 M8X 30 BOLT M8X 30 1




THY Page ) BN H-Z Model
G04-25 BLADE ASS’ Y G215A06




#-Z Model BT T Page
G215A06 BLADE ASS’ Y G04-26

5 HIRE R, E G Kot #/
ITEM PART NO. PART NAME QTY REMARKS

22 | 380901033 (IES COPPER SHEATHING 2

24 | 381600468 Exr Al GUARD PLATE 2

25 | 805300010 GB/T93 & 8 WASHER 38

26 | 805002098 24 M8 X 30 BOLT M8X 30 32

27 381600465 TR GUARD PLATE (L. H.) 4

27 380900105 TR GUARD PLATE (L. H.) 1

28 | 805300117 g 8 WASHER 6

29 | 805000018 2R M8X 20 BOLT 6

30 380601684 2T R LEFT SIDE BLADE 1

31 381300847 IEEEM16 NUT 44

32 | 805300011 g 16 WASHER 16 44

33 | 380900902 JIF BLADE 2

34 | 805011242 B35 12 M16 X 55 HINGED COVER BOLT 34

35 380903107 LIRALEN BLADE BODY 1

36 | 805046265 12K M16X80 BOLT M16X80 10




THY Page LIRZE -2 Model
G05-01 FRAME G215A06

60 98

e

A
39 B2




-2 Model HLER TS Page
G215A06 FRAME G05-02
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 380601522 HrALAE FRAME 1
2 860101055 gl 8 WASHER 20
3 805000018 1M M8X 20 BOLT 8
4 380901041 [IRSES FRONT LAMPPOST 2
5 380900841 R 1 COVER PLATE 1
6 860101016 12 M8X 16 BOLT 12
7 380900842 Eall COVER PLATE 2
8 805600222 FO4Y 5X50 COTTER PIN 2
9 380900917 BRIk PIN 2
10 | 380900916 AT LEVER 1
11 805000043 242 M10X 30 BOLT M10X 30 4
12 | 805300014 gl 10 WASHER 10 4
13 380901049 T LADDER 2
14 | 380900531 72 T i CAB BASE 1
15 | 805200051 2Rt M16 NUT M16 20
16 380600626 e WASHER 4
17 | 805000082 24 M16 X 70 BOLT M16X70 4
18 | 805002020 gl 16 WASHER 20
19 | 380600627 K WASHER 4
20 | 805302510 Hapgl 20 WASHER 4
21 805000599 2R M20X50 BOLT 4
22 | 805002041 2R M16X95 BOLT 16




THY Page LIRZE -2 Model
G05-03 FRAME G215A06

60 98

e

A
39 B2




-2 Model HLER TS Page
G215A06 FRAME G05-04
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
23 | 805300013 gl 16 WASHER 16
24 380300674 e e VIBRATION ABSORBER 4
25 | 860101053 g 12 WASHER 56
26 | 805003889 1R M12X30 BOLT 12
27 | 380300672 P WASHER 4
28 380901046 XHR PLATE 4
29 | 805000014 2R M12X45 BOLT 8
30 | 805300020 g 12 WASHER 12
31 805200049 WEERE 12 NUT 12 12
32 380100336 AR RIGHT ACCUMULATOR BOX 1
33 | 380300929 JEEAF CLOSING ROD 4
34 | 380100334 BrE RUBBER COVER 4
35 380900415 JEPLAE FRAME 1
36 380100332 T H AR LEFT ACCUMULATOR BOX 1
37 380900922 JE#R PLATE 2
38 380900923 B UPPER JOINT PIN 1
39 | 380900920 5 COVER 1
40 | 380900921 i FELT RING 1
41 800515283 A 47K GEIOES JOINT BEARING 1
42 805400024 ik 130 BOLT 2
43 | 380900924 G LOWER JOINT PIN 1
44 | 380901044 i LOWER COVER 1




THY Page LIRZE -2 Model
G05-05 FRAME G215A06

60 98

e

A
39 B2




-2 Model HLER TS Page
G215A06 FRAME G05-06
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
45 | 380900915 i FELT RING 1
46 800515288 K7k GEGIOES JOINT BEARING 1
47 | 805009805 242 M12X1. 5X35 BOLT 6
48 | 380900926 AR PLATE 1
49 | 380900914 IZRE NUT 1
50 805600080 FF 4 8X80 COTTER PIN 1
51 805004663 2R M12X1. 5X35 BOLT 6
52 380900925 R FLANGE 1
53 | 380900913 LHESS SLEEVE 1
54 | 380900918 JEAR PLATE 4
55 | 805000715 2R M12X25 BOLT 8
56 805604514 %l PIN SHAFT 4
57 | 801103157 AR M10 X 1 OIL CUP 9
58 | 805300030 g 6 WASHER 8
59 | 805000525 2R M6X 20 BOLT 8
60 | 380901126 JEAR T PRESSURE PLATE 2
61 380901050 R RUBBER TUBE 1
62 | 380900860 JEAR 1T PRESSURE PLATE 2
63 | 380900861 FES BUSHING 1
64 | 380300684 B RUBBER BAND 2
65 | 380901154 BB AR RUBBER BASE 1




T Page
G05-07

I
FRONT AXLE

H-Z Model
G215A06




#I5 Model HIMF TihY Page
G215A06 FRONT AXLE G05-08
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 380901195 e )Y LEFT STEERING KNUCKLE 1
2 805105383 BEET M12%60 BOLT 4
3 805200049 B2 12 NUT 12 4
4 380901194 JEABR O LEFT INCLINED JOINT 1
5 380900993 B )Y KINGPIN 4
6 381600412 1RHEY THRUST WASHER 6
7 800515216 ek NK55/25 NEEDLE BEARING 8
8 380900994 i COVER 4
9 805300030 #HpE 6 WASHER 12
10 805000031 244 M6X25 BOLT 12
OIL CUP
11 801103215 VAR M10 X 1 (ANE54N) M10X 1 (STAINLESS 8
STEEL)
12 380901202 VeSSt RIGHT INCLINED JOINT 1
RIGHT STEERING
13 380901203 Ve ARG 1
KNUCKLE
14 805300023 g 20 WASHER 26
15 805009815 WEHS M20%1. 5%40 BOLT 24
16 800515215 HE DR E THRUST NEEDLE BEARING 2
17 380900385 GRS AXLE FRONT 1
18 800515286 Fe il R GAC40S JOINT BEARING 4
19 805604517 R PIN SHAFT 2
20 805300118 P 30 WASHER 2
21 805203801 JTFIzEE M30X2 SHOTTED NUT 2




T Page
G05-09

I
FRONT AXLE

H-Z Model
G215A06




#5 Model AME T Page
G215A06 FRONT AXLE G05-10
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
22 | 805601535 TF 14 6X60 COTTER PIN 7
23 805203871 IR M36 X 2 NUT 1
24 | 380901059 B WASHER 1
25 | 380901058 ] WASHER 3
26 | 380901055 = SLEEVE 1
27 | 805140956 B2E] M10X 90 SCREW 3
28 | 380300763 /90 WASHER 12
29 805604533 Ll PINK SHAFT 1
30 | 380901196 DA CROSS ROD 1
31 380900929 £ SLEEVE 2
32 805604532 Al PIN SHAFT 1
33 | 380901051 B WASHER 2
34 | 805000084 2R M20X50 BOLT 1
35 805604518 Ll PIN SHAFT 1
36 805604531 Bl PINK SHAFT 1
37 380901052 1EHEF THRUST WASHER 6
38 380901056 B R LOCK PLATE 1
39 | 805002025 2R M10X75 BOLT 16
40 | 380901101 F kR RIGHT BALL JOINT 1
41 380901069 JEER CLAMP RING 4
42 | 805203197 B2REM10 NUT 7
43 | 805300014 g 10 WASHER 10 16




T Page
G05-11

I
FRONT AXLE

H-Z Model
G215A06




#I5 Model HIMF TihY Page
G215A06 FRONT AXLE G0O5-12

-5 A LR Kt SEs
ITEM PART NO. PART NAME Q' TY REMARKS

44 380901204 EDAAR LEVER

45 380903063 A COUPLING RING 1

46 380904727 R SEAT 1

47 805000504 B2 M16X75 BOLT 2

48 805200051 W2RE M16 NUT M16 2

49 805300011 HpE 16 WASHER 16 2

50 380901068 FEERES LEFT BALL JOINT 1

51 380901071 BH WASHER 2

52 380900995 GIE LY BOLT 20

53 805302535 P 10 WASHER 10 12

54 805604683 £ 6X80 COTTER PIN 1

55 801103672 AR M10X 1 0IL Cup 1




T4 Page GR215AVI. 1611l A &R % 2 Model
G06-01 ELECTRICAL SYSTEM G215A06
13 4 15 b 17 18 19 20
1 3% 41 22 34015 I8

3 M 30 P9 28 BT &b 2

2 73’




45 Model GR215AVI. 16111 HX R %E JiiY Page
G215A06 ELECTRICAL SYSTEM G06-02
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS

1 803506776 TAELT LAVMP 2

2 380900699 TAELT LAVMP 4

4 803506732 i\ HORN 1
B20. 00. 24V Jgitss

5 803545739 ROTATING BEACON 1
1T
GR215AVI. 16III. 1 %€  INSTRUMENTATION

6 380904770 o 1
LR CONSOLE ASS’ Y
GR215AVI. 16111. 2 #ff

7 380904772 5 OPERATING PLATE 1

8 803507265 T INTERIOR LIGHT 1
XGXD3500-10 H I 21 5

9 803683266 o BATTERY CABLE 1
FF sk

10 803683255 LI SR B A4 2R IE 2R BATTERY CABLE 2
GR215AVI. 16111. 3 4k

11 380904775 . RELAY PLATE 1
2R
XGXD2800-10/12 s JT

12 803683100 . o BATTERY CABLE 1
KEFBhHLIELR
XGXD500-10/12 #Z3hHL

13 803646074 o BATTERY CABLE 2
PRIk

14 803683093 XGXD900-10 Hijffii%%4:  BATTERY CABLE 1

15 803542747 CER BATTERY 2
GR215AVL. 16111. 4 F £k

16 380904779 MAIN CABLE 1
W

17 801969535 F#F (FSH-200M) BAND 60

18 801969538 FLAF (FSH-300M) BAND 50
GR215AVI. 16111. 5 %%

19 380904780 o ENGINE CONTROL CABLE 1
FLEE i 2 i

20 803506733 Jadl&4T BACK ASSEMBLE LAMP 2

21 803504584 (R WARNING ALARM 1

22 801969188 JEEY (HBM1-001A) SHOCK-ABSORBING PAT 2




T4 Page GR215AVI. 1611l A &R % 2 Model
G06-03 ELECTRICAL SYSTEM G215A06
13 4 15 b 17 18 19 20
1 3% 41 22 34015 I8

3 M 30 P9 28 BT &b 2

2 73’




15 Model GR215AVI. 16111 HX R %E JiiY Page
G215A06 ELECTRICAL SYSTEM G06-04
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
XGXD300C-12/8 JEEh T,
23 803683268 k o BATTERY CABLE 1
IS B THAAAR FL A% 2%
24 803645859 XGXD2000C-8 HiJhi &k BATTERY CABLE 1
25 803199323 F£10 COVER 2
26 803199324 TJBC & D14 CUTTING FERRUL 10
27 803199326 TJBC £& @18 CUTTING FERRUL 15
28 803199327 +KE 20 COVER 2
29 803199328 TJBC K& 24 CUTTING FERRUL 11
30 803199329 TJBC K& D26 CUTTING FERRUL 2
31 805200045 GB/T6170 HEE] M8 NUT 50
32 805238725 BEEE M6 NUT 6
33 803543752 TX1032AR17 4775 &% LOUDSPEAKER 2
34 803741940 HBM6-002 TAEXTSCZE  LAMP SUPPORT 2
35 805047924 GB/T5783 WZ#: M8X 20  SCREW 8
36 805300010 GB/T93 #p 8 WASHER 8
37 380602101 GR18ODII. 14.2-2 #x BOARD 1
38 805002055 L2 M6X15 BOLT 2
39 805300030 g 6 WASHER 2
40 805000020 B2 M8X 30 BOLT M8X 30 4
41 819906060 T T AR ACCELERATOR PEDAL 1
174262-2 T2 Az
42 380900100 o JOINT CABLE 1
Sk R
o SCRATCH WATER EQUIP
43 803500024 T 7K 2% B3R A5 Y 1




T Page
G06-05

GR215AVI. 16111. 1 {4 Sk
INSTRUMENTATION CONSOLE ASS’ Y

H-Z Model
G215A06

I2 1

10




15 Model GR215AVI. 16111. 1 X4 Mk JihY Page
G215A06 INSTRUMENTATION CONSOLE ASS’ Y G06-06
-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS
A2C91386500 VDO 4H &
1 803545919 : N INSTRUMENT ~ CLUSTER 1
1 (173 1)
2 803600736 HIRESIT S COMBINED SWITCH 1
3 803742957 1RG22 6 FUSE BOX 1
4 803666709 RUKIFR IGNITION SWITCH 1
GR215AVI. 16111, 1. 1 1%
5 380904771 i INSTRUMENT BOX CABLE 1
FKELR
6 803645976 ke STARTING BUTTON 1
01-56 GR FR A2k W
7 380602086 TRANSITTON CABLE 1
(CAN)
OIL PRESSURE
8 803507248 TR AL RS 1
TRANSISTOR
WATER TEMPERATURE
9 803506974 TR e 1
SENSOR
T.C. OIL PRESSURE
10 803506973 AR A T A s 1
TRANSDUCER
T.C. OIL TEMPERATURE
11 803646231 AR A VLA B 1
TRANSDUCER
12 803545986 XGZL02-930 OTL LEVEL SENSOR 1




T4 Page GR215AVI. 16111. 2 FRER 2 Model
G06-07 OPERATING PLATE G215A06

o & 25 o4 23ce 2l e0 19 18 6 17 13

Fé R L=
@@@ \
B OB g B

B
T
—
T
=
Y

I

I
i
| o
| = e
R
=

= sl | §
Eﬁé@%éé@ @\\
R

\
\X\ﬂ 1l 12 3 14




5 Model GR215AVI. 16111. 2 #EAERR Y Page
G215A06 OPERATING PLATE G06-08
-5 A LR B e
TTEM PART NO. PART NAME Q' TY REMARKS
GR215AVI. 16111, 2-1 #
1 380904773 ) OPERATE PLATE 1
TR
2 803676153 TN/ UERIT FF R WIDE LIGHT SWITCH 1
3 803608006 i PPN HEADLIGHT SWITCH 1
o X FRONT WORKING LIGHT
4 803676154 AT VE VAT I 56 1
SWITCH
R . SHOVEL REAMER LAMP
5 803676903 5 T TAEKT AR T 2% 1
SWITCH
X REAR WORKING LIGHT
6 803608001 JEAENVAT T % 1
SWITCH
. CIRCUMGYRATE LAMP
7 803676155 AT FF K 1
SWITCH
- . EXIGENCE SIGNAL LAMP
8 823676156 BEF AT AR 1
SWITCH
o _ USHER FUNCTION LAMP
9 803676818 AT IR B Th e AR T 2% 1
SWITCH
10 803676819 HIFC RSN T #45MJF>¢  USHER 1 LAMP SWITCH 1
11 803676159 ARSI TGRS BLADE FLOAT SWITCH 1
SLEWING-FRAME
12 803676160 FEZBP A e AR T ¢ ROTATING ENABLE 1
SWITCH
INSERT AND DRAW
13 803676161 FEZEP AR E AR T ¢ LOCKING PIN OF 1
SLEWING-FRAME SWITCH
GR215AVL. 16111. 2. 2
14 380904774 o OPERATE PLATE CABLE 1
YPFHLE R
15 803676163 EL4 COVER PLATE 1
16 803677415 M YSSIS S POWER SWITCH 1
. X ENGINE DIAGNOSIS
17 803676262 RENHLIS W AR T O 1
SWITCH
JK932-069 My %2 AR
18 803683269 i OIL PUMP SWITCH 1
FFk
i . REAR WINDOW WASHER
19 803676264 Ji W AGH R T 5% 1
SWITCH
20 803701694 g CIGAR LIGHTER 1




T4 Page GR215AVI. 16111. 2 FRER 2 Model
G06-09 OPERATING PLATE G215A06

o & 25 o4 23ce 2l e0 19 18 6 17 13

Fé R L=
@@@ \
B OB g B

B
T
—
T
=
Y

I

I
i
| o
| = e
R
=

= sl | §
Eﬁé@%éé@ @\\
R

\
\X\ﬂ 1l 12 3 14




5 Model GR215AVI. 16111. 2 #EAERR Y Page
G215A06 OPERATING PLATE G06-10
-5 A EAF L4 Kt SEs
ITEM PART NO. PART NAME Q' TY REMARKS
REAR WINDOW WIPER
21 803676162 S T T AR T 2 1
SWITCH
- HOT-BLAST HEATING
22 | 803676157 i MHLIT % 1
SWITCH
B FRONT DOZER BLADE
23 803676158 I HEVR SRR T 2% 1
FLOAT SWITCH
CTRCUMROATING
24 803676130 e WA v 1
POTENTTOMETER
AD103-16D/R23 ¥g7~4T
25 803682328 INDICATOR LIGHT 4
(41)
26 805100372 BEAT MEX20 SCREW 4
27 805302512 GB/T96. 1-2000 B 6 WASHER 4
28 803612803 S K el FLAMEOUT BUTTON 1







T4 Page GR215AVI. 16111. 3 4k #etR 2 Model
GO6-11 RELAY PLATE G215A06
10 [LL /.\i
7 / i
D . B

i o olfo olfo o
1/0 o
seens || weeen || waes ||
ool|loolloo
L1
\
1 2

J/




15 Model GR215AVI. 16111. 3 4k gk JiiY Page
G215A06 RELAY PLATE G06-12
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
GR215AVI. 16I11. 3-2 4k
1 380904777 . RELAY PLATE 1 1
2% 22 A 1
2 803611790 L2 RELAY 1
GR215AVI. 16111. 3. 1 4k
4 380904776 i RELAY PLATE CABLE 1
FH B 2k oK
JQ233 DC24V HLYF4kH
5 803683270 SOURCE RELAY 1
e
6 803678559 DRM270024L 4k Hi%e RELAY 3
7 803741090 SCM 2C0 ECO 4krig$fEE  RELAY BASE 3
7760056108 4 s &%
8 803741091 FASTENING 3
A
153. 5631. 560
9 803608835 FUSE 1
LITTELFUSE {5 (60A)
2238 KU%-10 MODULE 10 PORT EXPANSION
10 803680460 R 1
10 i DY AR B MODULE
11 805000525 B2 M6 X 20 BOLT 2
12 805000727 12 10X25 BOLT 1
13 805000715 B2 M12X25 BOLT 1
04980900ZXT 4% 22 [
14 859982223 FUSS LOCK CARRIER 1
gl
GR215AVI. 16111. 3-3 4k
15 380904778 . RELAY PLATE 2 1
L7 22 2R 2




H-Z Model

G215A06

e R 5 (—)
TRANSMISSION SYSTEM

T Page

G07-01




5 Model B 24 (—) JihY Page
G215A06 TRANSMISSION SYSTEM GO7-02

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

1 805000671 B2 M24X2 X 150 BOLT 8

2 805300034 g 24 WASHER 8

3 805300021 ] 24 WASHER 8

4 805200244 WERE M24 X 2 NUT M24 X2 8

5 380900734 JEMF B REAR ALXE ASS’Y 1

6 380900930 L RISy RIM ASS’ Y 4

7 800307681 R Rk TYRES ASS’ Y 4




JUhY Page LE RS () 5 Model
GO7-03 TRANSMISSTON SYSTEM G215A06

[

13 1%

gl 29 7.8




#I5 Model B EG () TihY Page
G215A06 TRANSMISSION SYSTEM GO7-04
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS

1 805001904 B2 M20X 65 BOLT 4
2 805300023 g 20 WASHER 4
3 380601230 B BRACKET 1
4 803190998 A K HOSE ASS’ Y 1
5 805300014 HpE 10 WASHER 10 16

RIGHT ANGLE UNION
6 803190773 HAH Gk 1

JOINT
7 803191229 Hal Bk JOINT 1
8 800307647 1E 3% DRIVE SHAFT 1
9 805009758 B2 1=50 BOLT L=50 8
10 805300018 12 WASHER 12 10
11 800307583 WA (366) FLUID POWER GEAR-BOX 1
12 803192072 0 JEH8 30X3.55 0-RING 30.5X%3.55 1
13 805000017 T2 M8 X 25 BOLT M8X25 2
14 805300010 GB/T93 #p 8 WASHER 2
15 381300542 ERE TUBE 1
16 381300541 g HOSE 1

i DOUBLE WRRATH HOSE

17 805801455 RUAM 22 =X M fii 2

CLAMPS
18 380700278 Bk NIPPLE 1
19 805300104 P8 36 WASHER 1
20 381300539 W2 T PLUG 1
21 805000043 B2 M10X 30 BOLT M10X 30 12
22 380900997 AL B AT STUD 4




JUhY Page LE RS () 5 Model
GO7-05 TRANSMISSTON SYSTEM G215A06

[

13 1%

gl 29 7.8




#I5 Model Eh&RE () TihY Page
G215A06 TRANSMISSION SYSTEM GO7-06

-5 A LR Kt SEs
ITEM PART NO. PART NAME Q' TY REMARKS

23 805000030 B2 M16X110 BOLT 4

24 805300011 16 WASHER 16 4

25 380600530 R COVER 2

26 380600531 T CUSHION 4

27 380600532 & TUBE 4

28 380600533 (SRS SPACER 4

29 381600461 4 R METAL PIPE ASS’Y 1

30 803190644 I =P5Y5s HOSE ASS’ Y 1

31 380300717 1Y ASBESTOS 1

32 380700270 JEMR PLATE 1

33 805000716 B2 M12X30 BOLT M12X30 2




JUhY Page Joa K A Model
GO7-07 REAR ALXE ASS’Y G215A06

20 19 18




H-Z Model JE B K TihY Page
G215A06 REAR ALXE ASS’Y GO7-08
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
o RIGHT BALANCE-BOX

1 800142090 A V6 B 1

ASSEMBLY

B PLANETARY REDUCTTON

2 800346768 AT AL ks A 2

GEAR
3 805046352 B2 M16X1. 5X85 BOLT M16X1.5X85 16
4 800107354 W 2 BREATHER PLUG 1
5 800106654 I A FINAL DRIVE 1
6 805046353 P2 M16X1. 5X110 BOLT M16X1.5X110 16
7 800308446 g 16 WASHER 32

I LEFT BALANCE-BOX

8 800142091 e PAHR K 1

ASSEMBLY
9 800106636 PB4y SHAFT 1
10 805604822 7Y 16X70 PIN16X70 4
11 800106635 P2y SHAFT 1
12 800107292 ek ARRESTER 4
13 800308437 iR ¥ SPLINED HUB 4
14 800106653 HHEIER BRAKE DRUM 4
15 805203840 R R NUT 40
16 805011247 R BOLT 40
17 800308439 B2AT M10X30 SCREW M10X30 12
18 800308425 B EBEAT M14X32 TIGHTENING SCREW 8
19 800308436 [53]2 R} M75X2 NUT M75X2 4
20 800107339 Yk SUPPORTING SLEEVE 4




THY Page
GO7-09

B 6
FINAL DRIVE

#I5 Model
G215A06

(e




HE Model T T Page
G215A06 FINAL DRIVE GO7-10
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 805238395 I SN LOCK NUT 1
2 819911370 R ADAPTING FLANGE 1
3 819911371 )y /b 2 COVER, DUST 1
o ADAPTING FLANGE
4 800346773 R 2L A 1
SUBASSEMBLY
5 805046357 B2 M14X1. 5X55 BOLT 7
6 800308448 g 14 WASHER 7
7 805046356 B2 M12X1. 5X55 BOLT 1
8 800308441 HPE 12 WASHER 1
9 821932579 = COVER 1
10 801138397 EESTY OIL SEAL 1
12 800346769 AL COVER ASS’ Y 1
13 800107308 7k 31313E BEARING 1
14 800141401 il 7K e BEARING SUPPORT 1
15 800346774 A ADJUST WASHER 1
16 800346775 AR EA BEARING SLEEVE 1
17 800107311 A& BEARING 1
L 3 MAIN DRIVE GEAR
18 800107312 TAEF K E 1
MOTION PAIR
19 805407568 4% 90 RETAINER 1
20 800515916 7k 142807Y BEARING 1
21 805046354 B2 44 M8X16 BOLT 4
22 819948047 W22 2X100 WIRES 2
23 800107346 B R LOCK PLATE 2




THY Page
GO7-11

B 6
FINAL DRIVE

#I5 Model
G215A06

(e




HE Model T T Page
G215A06 FINAL DRIVE GO7-12
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
24 800308431 ZETR AR IR B DIFFERENTIAL NUT 2
25 800107355 A% 24 COMBINED SEAL WASHER 3
26 800107366 B2 JE M24X1. 5 PLUG 3
27 805046355 BEFE M8X25 BOLT 8
28 800308440 g 8 WASHER 8
29 821932578 % COVER 1
30 805238330 WERE M14X1. 5 NUT 12
31 800107348 EGeAR FINAL DRIVE CASE 1
32 800107314 7k 47686/47620A BEARING 2
33 800107315 ZETR AR K DIFFERENTIAL ASS’Y 1
34 805046714 B2 M14X1. 5X50 BOLT 12
35 821932577 il COPPER SHEATHING 1
36 801540434 TR SEAT 1
37 805639008 £ 16X40 PIN 1
38 805238329 B25F M20X2 NUT 1
39 805046358 1EHENEAE THRUST BEARING BOLT 1
40 805139910 25T M12X35 SCREW 3
41 805046359 B2 M16X1. 5 BOLT 8
42 800345909 Fir =T A JAW DIFFERENTIAL 1
DIFFERENTTAL CASE
43 800106651 TR TR 1
ASSEMBLY
44 805238331 W25} M16X1. 5 NUT 8
50 800308426 g WASHER 1




THY Page
GO7-13

AT R A
PLANETARY REDUCTION GEAR

#I5 Model
G215A06




15 Model AT R IR 2 JihY Page
G215A06 PLANETARY REDUCTION GEAR G07-14
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 800107316 RUHEE S SPROCKET SHAFT 1
2 800107317 yhd FB160X190X15 OIL SEAL 1
3 800107318 7k 33022 BEARING 1
B PLANETARY REDUCTION
4 800106652 AT AL jaE Fe Ak 1
GEAR HUB
5 800142094 [fFESS SPACER 1
6 800107320 RS ADJUSTING RING 1
7 800107321 ik 32026 BEARING 1
8 805011248 BE4AT M10X14 SCREW 3
B PLANETARY GEAR
9 800107345 TR 1
CARRIER
10 800346776 TR PLANETARY GEAR WASHER 6
11 800107323 BET ROLL 162
12 800107324 TR PLANETARY GEAR 3
13 800107325 [fFESS SPACER 3
14 800107326 AT AL Hh PLANETARY GEAR SHAFT 3
15 800107327 (e SPACER 1
16 800107328 R BHES SUN GEAR 1
17 800308432 418 50 RETAINER 1
18 800142092 PHHE S FE ADJUSTMENT PIN 1
19 800107330 EE o BLOCK 1
20 800345970 B BER M10X1 TIGHTENING BOLT 2
21 800345969 B2L} M85X2 NUT 1
22 800345968 Mg CONE SLEEVE 1




THY Page
GO7-15

AT R A
PLANETARY REDUCTION GEAR

#I5 Model
G215A06




M5 Model AT RO 2 JihY Page
G215A06 PLANETARY REDUCTION GEAR GO7-16
-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS
GEAR RING SUPPORT
23 | 800346770 A7 P S A R 1
ASSEMBLY
24 800107349 A Bl GEAR RING 1
25 800107304 S RING 1
26 800107350 AT P SZ A SUPPORT, GEAR RING 1
27 805338230 | WASHER 1




H-Z Model

G215A06

il e
ARRESTER

T Page

GO7-17




H-Z Model Hzh A TihY Page
G215A06 ARRESTER GO7-18

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

1 805604825 R PIN SHAFT 2

2 800107361 B BRAKE SHOE ASS’Y 2

3 805139909 BE T M12X25 FITTING SCREW 2

4 800107363 ENEES BACK SPRING 1

5 819911287 HIZN R BRAKE BASE PLATE 1

6 805000721 B2 M12X30 BOLT BOLT 2

7 805302897 P 12 WASHER 2

8 800107362 B BRAKE PUMP 1




JUhY Page
GO07-19

T
LEFT BALANCE-BOX ASSEMBLY

A5 Model
G215A06




#I5 Model e &y ] TihY Page
G215A06 LEFT BALANCE-BOX ASSEMBLY GO7-20
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 800107366 185 M24X1. 5 PLUG 3
2 800107355 A% 24 COMBINED SEAL WASHER 3
o LEFT BALANCE-BOX
3 380903227 eV AR AL A 1
ASSY.
4 800107332 7k 33113 BEARING33113 2
5 800107296 Bl 5 R A SPROCKET ASSY. 1
6 800107333 HdF FB115%140%12 OTL SEAL 2
7 801138290 0 %25 %t 0-RING 2
8 800308341 ERA DISH 2
9 800308435 g WASHER 2
10 800107334 ik 32018 BEARING32018 2
11 800107335 3 FB100%125%12 OIL SEAL 2
12 800107336 (RS SPACER 2
13 800107337 R HL AR SHIM 2
14 800107338 MHESYAN SEAT 2
18 800107340 0 %54 B 135%3. 1 0 SEAL RING 2
19 800141402 Al BEARING SUPPORT 2
20 800308441 P 12 WASHER 38
21 800308442 B2 M12X40 BOLT M12X40 24
22 800107359 IR M10X1 0IL CUP 6
23 800142093 Ik SUPPORTING SLEEVE 1
24 800107341 0 HYBFf B 260%5. 7 0 SEAL RING 2
25 800107365 % COVER 2




JUhY Page
G07-21

T
LEFT BALANCE-BOX ASSEMBLY

A5 Model
G215A06




HE Model s Y] JihY Page
G215A06 LEFT BALANCE-BOX ASSEMBLY G07-22
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
26 | 800308440 I 8 WASHER 72
27 | 805046712 12 M8X20 BOLT M8X20 24
28 | 800107297 BUHEE S SPROCKET WHEEL 1
29 800141432 TR FHE 32BX1-54 ROLLER CHAIN 2
30 800107351 il 75 e BEARING SUPPORT 1
31 800107343 ik 22319C BEARING 1
32 800107344 ik e SHIM 1
33 | 800107352 JEAR PLATE 1
34 | 800107353 &= COVER 1
35 | 800308443 2R M12X35 BOLT M12X35 8
36 | 805046713 2R M12X30 BOLT M12X30 6
37 800308445 BRE] M16X40 SCREW M16X40 8
38 | 800308446 g 16 WASHER 60
39 | 800308447 2R M14X1. 5X40 BOLT M14X1.5X40 48
40 | 800308448 g 14 WASHER 48
41 800308451 2R M16X32 BOLT M16X32 18
42 | 800345911 WA 21/8" BREATHER PLUG 3
43 800107347 FALPF COVER 1
44 | 805139908 B E BT M6X 16 FITTING SCREW 3
45 | 800107360 &= COVER 1
46 800107298 et AT SPROCKET ASSY. 1
47 | 800308449 25T M16X50 SCREW M16X50 34




JUhY Page
GO7-23

T
LEFT BALANCE-BOX ASSEMBLY

A5 Model
G215A06




#5 Model s Y] TS Page
G215A06 LEFT BALANCE-BOX ASSEMBLY G07-24
5 RS EAF L4 Kt vk
ITEM PART NO. PART NAME Q' TY REMARKS
48 800308450 HE A M8X25 BOLT M8X25 48




JUhY Page
GO7-25

CRE T
RIGHT BALANCE-BOX ASSEMBLY

A5 Model
G215A06




#I5 Model peR iyt TihY Page
G215A06 RIGHT BALANCE-BOX ASSEMBLY GO7-26
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 800107366 185 M24X1. 5 PLUG 3
2 800107355 A% 24 COMBINED SEAL WASHER 3
o RIGHT BALANCE-BOX
3 380903228 A~V AR AL A 1
ASSY.
4 800107332 7k 33113 BEARING33113 2
5 800107298 Bl 5 R A SPROCKET ASSY. 1
6 800107333 HdF FB115%140%12 OTL SEAL 2
7 801138290 0 %25 %t 0-RING 2
8 800308341 ERA DISH 2
9 800308435 g WASHER 2
10 800107334 ik 32018 BEARING32018 2
11 800107335 3 FB100%125%12 OIL SEAL 2
12 800107336 (RS SPACER 2
13 800107337 R HL AR SHIM 2
14 800107338 MHESYAN SEAT 2
18 800107340 0 %54 B 135%3. 1 0 SEAL RING 2
19 800141402 Al BEARING SUPPORT 2
20 800308441 P 12 WASHER 38
21 800308442 B2 M12X40 BOLT M12X40 24
22 800107359 IR M10X1 0IL CUP 6
23 800142093 Ik SUPPORTING SLEEVE 1
24 800107341 0 HYBFf B 260%5. 7 0 SEAL RING 2
25 800107365 % COVER 2




JUhY Page
GO7-27

CRE T
RIGHT BALANCE-BOX ASSEMBLY

A5 Model
G215A06




-2 Model YR ] JihY Page
G215A06 RIGHT BALANCE-BOX ASSEMBLY GO7-28
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
26 | 800308440 I 8 WASHER 72
27 | 805046712 12 M8X20 BOLT M8X20 24
28 | 800107297 BUHEE S SPROCKET WHEEL 1
29 800141432 TR FHE 32BX1-54 ROLLER CHAIN 2
30 800107351 il 75 e BEARING SUPPORT 1
31 800107343 ik 22319C BEARING 1
32 800107344 ik e SHIM 1
33 | 800107352 JEAR PLATE 1
34 | 800107353 &= COVER 1
35 | 800308443 2R M12X35 BOLT M12X35 8
36 | 805046713 2R M12X30 BOLT M12X30 6
37 800308445 BRE] M16X40 SCREW M16X40 8
38 | 800308446 g 16 WASHER 60
39 | 800308447 2R M14X1. 5X40 BOLT M14X1.5X40 48
40 | 800308448 g 14 WASHER 48
41 800308451 2R M16X32 BOLT M16X32 18
42 | 800345911 WA 21/8" BREATHER PLUG 3
43 800107347 FALPF COVER 1
44 | 805139908 B E BT M6X 16 FITTING SCREW 3
45 | 800107360 &= COVER 1
46 800107296 et AT SPROCKET ASSY. 1
47 | 800308449 25T M16X50 SCREW M16X50 34




JUhY Page
GO07-29

CRE T
RIGHT BALANCE-BOX ASSEMBLY

A5 Model
G215A06




A Model VR ] JihY Page
G215A06 RIGHT BALANCE-BOX ASSEMBLY GO7-30
-5 At LR B &E
ITEM PART NO. PART NAME Q' TY REMARKS
48 | 800308450 2 M8X25 BOLT M8X25 48




T Page
G08-01

TEL I R 4t
WORKING HYDRAULIC SYSTEM

H-Z Model
G215A06

D))\ O
s 7 g& 9 30 s

34 B5 5S¢ 57 58 ‘4 152 a3

39 40 4 42

43 44 45 46
47

N 48

=) 47
2N




%5 Model YENV I 2R 58 JiiY Page
G215A06 WORKING HYDRAULIC SYSTEM G08-02
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 803011164 AE VALVE GROUP 3
2 805000021 B2 M8X 50 BOLT M8X50 30
3 805300010 GB/T93 P 8 WASHER 30
o FRONT WHEEL TILT
4 803011060 FIE RN 1
CYLINDER
5 803172004 I=RUEZSN JOINT 7
6 803191165 S =95Y57 HOSE ASS’ Y 2
7 803190403 e CLIP 14
8 805101740 BE4T M6X20 SCREW 7
9 805200053 HZHRE M6 NUT M6 7
10 803191347 =Py HOSE ASS’ Y 2
11 803011061 SRPAEE IR BLADE TILT CYLINDER 1
N RIGHT BLADE HOTIST
12 380900718 A4 TIF R 1
CYLINDER
13 803192105 R b 0IL PLUG 4
14 803011165 TR 4. LIFT VALVES 1
15 805300069 g 8 WASHER 2
16 803190682 Ham ek JOINT 2
17 803191104 S =95Y57 HOSE ASS’Y 4
18 803190517 Ham ek NIPPLE 11
19 803191525 =g 595 HOSE ASS’ Y 1
20 803011063 2 4 17) ) VALVE ASS’ Y 1
21 803302263 W2 T PLUG 4
22 803190779 I=RUEZSN JOINT 16




T Page
G08-03

TEL I R 4t
WORKING HYDRAULIC SYSTEM

H-Z Model
G215A06

D))\ O
s 7 g& 9 30 s

34 B5 5S¢ 57 58 ‘4 152 a3

39 40 4 42

43 44 45 46
47

N 48

=) 47
2N




%5 Model YENV I 2R 58 JiiY Page
G215A06 WORKING HYDRAULIC SYSTEM G08-04
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
) RIGHT ARTICULATED
23 380900707 A B 1) T 1
STEERING CYLINDER
24 803191105 =Py HOSE ASS’ Y 1
25 803045151 17 1 BALANCE VALVE 1
26 805000075 BEA4: M8 X 55 BOLT 4
27 803191529 A K HOSE ASS’ Y 1
i ARTICULATED UNION
28 803191530 B Ak 1
JOINT
i ARTICULATED UNION
29 803191811 B Ak 1
JOINT
30 803191075 S =95Y57 HOSE ASS’ Y 1
31 803011064 2 3 n) 1 VALVE ASS’ Y 1
) LEFT ARTICULATED
32 380900709 TR )T 1
STEERING CYLINDER
33 803192153 T g PLUG 4
N LEFT BLADE HOIST
34 380900719 JE5E )T e gL 1
CYLINDER
N BLADE ANGLE CHANGE
35 803011147 B 1 A AR T 1
CYLINDER
i ARTICULATED COMBINED
36 803190548 B Ak 2
UNION JOINT
37 803191403 =955 HOSE ASS’ Y 2
38 803191404 =g 595 HOSE ASS’ Y 2
39 803371269 =595 HOSE ASSY 2
40 803199332 £ 60 COVER 2
BLADE OUTSTANDING
41 803011016 5| W yliEr 1
CYLINDER
42 803270612 B BRACKET 1
43 805000028 BEA M16X 50 BOLT M16X50 2




T Page
G08-05

TEL I R 4t
WORKING HYDRAULIC SYSTEM

H-Z Model
G215A06

D))\ O
s 7 g& 9 30 s

34 B5 5S¢ 57 58 ‘4 152 a3

39 40 4 42

43 44 45 46
47

N 48

=) 47
2N




%5 Model YENV I 2R 58 JiiY Page
G215A06 WORKING HYDRAULIC SYSTEM G0O8-06
-5 A LR o v
TTEM PART NO. PART NAME Q' TY REMARKS
44 805203651 F B RE M16 NUT 2
45 805302899 16 WASHER 2
46 805300013 P 16 WASHER 2
47 803192039 =g 595 HOSE ASS’ Y 2
48 803192038 S =95Y57 HOSE ASS’Y 1
49 803190327 [l 3k ROTARY JOINT 1
50 805000715 B2 M12X25 BOLT 3
51 805300018 HpE 12 WASHER 12 3
52 803192037 =g 595 HOSE ASS’ Y 4
N LEFT BLADE ANGLE
53 380900706 e A AR AR S L 1
CHANGE CYLINDER
54 803191351 =Py HOSE ASS’ Y 2
55 803010911 LA CYCLOIDAL MOTOR 1
56 803192071 0 &%+ 69X3. 55 0 SEAL RING 1
57 805100100 BEET M10 X 35 SCREW 2
58 805300014 H#pE 10 WASHER 10 2




H-Z Model

G215A06

el R 4t
STEERING HYDRAULIC SYSTEM

T Page

G08-07

| P TR L L R T e e

VL LR,

pi | S




#I5 Model W RS TihY Page
G215A06 STEERING HYDRAULIC SYSTEM G0O8-08
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
N i FRONT WHEEL STEERING
1 380900708 FIT 8 4 )y L 1
CYLINDER
2 803190517 I=RUEZSN NIPPLE 4
3 803190777 B Ak TRIPLE UNION JOINT 2
o PRESSURE MEASURE
4 803190781 ek 2
JOINT
5 803172004 I=RUEZSN JOINT 1
6 803304138 =g 595 HOSE ASS’ Y 1
7 803190768 Ham Bk JOINT 2
8 803011053 LA REDTRECTOR 1
9 803010963 i PRIORITY VALVE 1
10 803172003 Ham ek JOINT 2
R STRATGHT ADVANCING
11 803172023 o AERUIEr SN 2
JOINT
12 803198264 R HOSE ASS’ Y 1
13 803173426 T B Sk JOINT 4
o PRESSURE MEASURE
14 803131880 ek 2
JOINT
o o PRESSURE MEASURE HOSE
15 803198195 W B0 IR R , 2
ASS’ Y
16 803191856 W 2k PRESSURE MEASURE LINE 2
N STRATGHT ADVANCING
17 803191083 HAlE L Ak 2
FLANGE UNTON JOINT
18 860100843 I Ak TRIPLE UNION JOINT 2
19 803198197 S =95Y57 HOSE ASS’ Y 1
20 803190858 o Ak L s PORTABLE FLANGE ASS’ Y 1
21 803190997 o LA PORTABLE FLANGE ASS’ Y 1
22 803190687 Hal Bk JOINT 7







H-Z Model

G215A06

el R 4t
STEERING HYDRAULIC SYSTEM

T Page

G08-09

| P TR L L R T e e

VL LR,

pi | S




#I5 Model W RS TihY Page
G215A06 STEERING HYDRAULIC SYSTEM G0O8-10
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
23 803191182 =g 595 HOSE ASS’ Y 1
24 803191183 =g 595 HOSE ASS’ Y 1
o SUCTION OTL
25 380901193 Wy IR v 2 1
TRANSTTION FLANGE
26 803192150 0 Je# 5/ 106X3.55 0 SEAL RING 1
27 805100298 P2ET M16 X 45 SCREW 4
28 805300011 HpE 16 WASHER 16 4
29 803190778 Ham sk JOINT 2
30 803190682 ol ek JOINT 1
RIGHT ANGLE UNION
31 803190692 B MGk 1
JOINT
32 803163470 3k PLUG 1
33 380700274 [EINIEEER OVERFLOW VALVE 1
34 805000656 B2 44 M8X65 BLOT M8X65 4
35 860101055 hPE 8 WASHER 4
36 803173414 I=RUEZSN JOINT 2
37 803304151 S =95Y57 HOSE ASS’ Y 1
RIGHT ANGLE UNION
38 | 803172014 B MG 2
JOINT
39 803191269 I =P5Y5s HOSE ASS’ Y 1
40 803191468 =IEA Ak TRIPLE UNION JOINT 2
41 803166760 B3l NIPPLE 1
42 803190331 FLIA) Y] CHECK VALVE 1
43 803300495 =595 HOSE ASS’ Y 1
44 803191270 =g 595 HOSE ASSEMBLY 1




H-Z Model

G215A06

el R 4t
STEERING HYDRAULIC SYSTEM

T Page

G08-11

| P TR L L R T e e

VL LR,

pi | S




15 Model YW ARG i Page
G215A06 STEERING HYDRAULIC SYSTEM G0O8-12

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

45 803191003 I=RUEZSN JOINT 1

46 803011197 MU H 5 DUPLICATE GEAR PUMP 1

47 380300729 4RI WASHER 1

48 805000103 BEA4 M14X35 BLOT 2

49 805300033 g 14 WASHER 2

50 803199327 420 COVER 2

51 805000017 L2 M8X 25 BOLT M8X25 2

52 805200045 GB/T6170 HZE} M8 NUT 2

53 803304045 =Py HOSE ASS’ Y 1

54 803198198 A K HOSE ASS’ Y 1

55 803190824 =Py HOSE ASS’ Y 2




T Page
G08-13

XE] g S e R 2
DUAL-CIRCUIT BRAKING HYDRAULIC
SYSTEM

H-Z Model
G215A06

I
1&19W
lﬁ““ﬂj?

7008 |

. T
Qz‘ﬁila‘w
17

]SJE\T

A IR

e R

N

r 17
L£i=—_ﬁ,l

5

]5~]E-/J

£ 2/ 8

18- 30. 31




15 Model A g il S s R 48 i Page
G215A06 DUAL-CIRCUIT BRAKING HYDRAULIC SYSTEM G08-14
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 803190717 HE Sk JOINT 3
2 803191497 =g 595 HOSE ASS’ Y 1
3 803191421 R HOSE ASS’ Y 1
4 803010412 Tl BRAKE VALVE 1
5 380700282 JEM PLATE 1
6 805000089 B2 44 M8X35 BOLT 4
7 805300010 GB/T93 #p 8 WASHER 12
8 805200045 GB/T6170 &L} M8 NUT 5
9 803601023 HE Sk JOINT 3
10 803198198 =g 595 HOSE ASS’ Y 1
11 803198265 =g 595 HOSE ASS’ Y 1
12 803202752 B ACCUMULATOR 2
13 803191014 JERUE: DS JOINT 2
14 803190777 —Jm Ak TRIPLE UNION JOINT 2
15 805009809 B2 M14X1. 5X32 BLOT M14X1.5X32 4
16 805300024 g 14 WASHER 8
17 803190339 (=88 CLIP 8
18 803190674 I=RUEZSN JOINT 6
19 803191070 =Py HOSE ASS’ Y 4
20 803192111 i g PLUG 3
21 380901085 4 Rk METAL TUBE ASS’Y 2
} PRESSURE MEASURE
22 | 803190557 I %3k 2
JOINT




T Page
G08-15

XE] g S e R 2
DUAL-CIRCUIT BRAKING HYDRAULIC
SYSTEM

H-Z Model
G215A06

I
1&19W
lﬁ““ﬂj?

7008 |

. T
Qz‘ﬁila‘w
17

]SJE\T

A IR

e R

N

r 17
L£i=—_ﬁ,l

5

]5~]E-/J

£ 2/ 8

18- 30. 31




15 Model A g il S s R 48 JihY Page
G215A06 DUAL-CIRCUIT BRAKING HYDRAULIC SYSTEM G0O8-16
-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS
23 805000033 B2 M8 X 16 BOLT M8X 16 8
24 805300069 P 8 WASHER 8
25 801907073 R A 4 ACCUMULATOR CLAMP 4
26 803199334 RE D102 CLAMP 1
27 805000017 B4 M8 X 25 BOLT M8X25 1
28 803300425 S =95Y57 HOSE ASS’ Y 1
RIGHT ANGLE UNION
29 803190692 HAAEGEL 1
JOINT
30 803190764 = Ak TRIPLE UNION JOINT 2
31 803190761 LHIO0L B Ml &8k NIPPLE 3




T Page
G08-17

HTFE SX B 2R 4t

SYSTEM

FRONT-WHEEL DRIVE HYDRAULIC

H-Z Model
G215A06

P

£
gt

e 29

£l BB-

B4, PO

i
il 20 59 56e 57

9. T T T2

14, 72, FI_¥




%5 Model e IR B s R4 i Page
G215A06 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM GO8-18
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
1 803191065 I=RUEZSN JOINT 2
2 803191161 =g 595 HOSE ASS’ Y 2
3 803190711 HE Sk JOINT 2
4 803191034 =g 595 HOSE ASS’ Y 2
5 803010458 ik MOTOR 2
6 803190675 ol ek JOINT 2
7 803191030 S =95Y57 HOSE ASS’ Y 2
STRAIGHT ADVANCING
8 803191004 HIE A Ak 4
FLANGE UNION JOINT
RIGHT ANGLE UNION
9 803190732 B MGk 4
JOINT
10 803303549 =955 HOSE ASS’ Y 2
11 803303550 =g 595 HOSE ASS’ Y 2
12 803190420 Bk NIPPLE 4
13 803190737 B Ak TRIPLE UNION JOINT 3
o PRESSURE MEASURE
14 803130485 ek 3
JOINT
15 803191164 =g 595 HOSE ASS’ Y 2
16 803166758 IERE SN JOINT 3
17 803191167 I =P5Y5s HOSE ASS’ Y 2
18 803010993 ESvcxinl MOTOR CONTROL VALVES 1
19 805100048 WE4T M8X45 SCREW 8
20 805300010 GB/T93 [ 8 WASHER 20
21 803191180 =595 HOSE ASS’ Y 1
22 803191168 =g 595 HOSE ASS’ Y 1




T Page
G08-19

HTFE SX B 2R 4t

SYSTEM

FRONT-WHEEL DRIVE HYDRAULIC

H-Z Model
G215A06

P

£
gt

e 29

£l BB-

B4, PO

i
il 20 59 56e 57

9. T T T2

14, 72, FI_¥




15 Model e IR B s R4 i Page
G215A06 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM G08-20
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
23 803191001 I=RUEZSN JOINT 2
) RIGHT ANGLE UNTON
24 803190693 BHAHAEK 3
JOINT
25 803303551 =g 595 HOSE ASS’ Y 1
26 803190386 JEMAS OIL STRAINER 1
27 805000043 B2 M10X 30 BOLT M10X 30 4
28 805300014 P 10 WASHER 10 4
29 803191276 S =95Y57 HOSE ASS’ Y 1
30 803190999 Hal Bk JOINT 1
31 803191273 =955 HOSE ASS’ Y 1
32 803190688 I=RUEZSN JOINT 2
33 803191274 =Py HOSE ASS’ Y 2
34 380901199 W P o Bk OIL SUCTION BLOCK 1
35 803010551 EX) PUMP 1
36 805009814 BEAA M14X90 BLOT M14X90 4
37 805300033 g 14 WASHER 4
38 805300144 g 14 WASHER 4
39 805200067 H2RE M14 NUT 4
N STRATGHT ADVANCING
40 803191005 Himyk A A3k 1
FLANGE UNTON JOINT
41 803164300 I=RUEZSN JOINT 1
42 803191275 =Py HOSE ASS’ Y 1
43 803010994 Eb 51 i 4. PROPORTIONAL VALVES 1
44 805000075 BEA4: M8 X 55 BOLT 4




T Page
G08-21

HTFE SX B 2R 4t

SYSTEM

FRONT-WHEEL DRIVE HYDRAULIC

H-Z Model
G215A06

P

£
gt

e 29

£l BB-

B4, PO

i
il 20 59 56e 57

9. T T T2

14, 72, FI_¥




15 Model e IR B s R4 i Page
G215A06 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM G08-22
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS
o PRESSURE MEASURE
46 803190557 ek 1
JOINT
- OVERFLOW BACK
47 803010992 [P 9 7 s ) 441 1
PRESSURE VALVES
48 803190685 FRaNAT INDICATOR LIGHT 1
49 803303552 =Py HOSE ASS’ Y 1
50 803190517 I=RUEZSN NIPPLE 2
51 803601023 I=RUEZSN JOINT 1
RIGHT ANGLE UNION
52 803190692 HAAEGEL 1
JOINT
53 803190712 Hal Bk JOINT 2
54 803191178 S =95Y57 HOSE ASS’ Y 1
55 803010504 2 1 MULTILOOP VALVE 1
56 805000017 BEAL M8 X 25 BOLT M8X25 6
57 805000021 244 M8 X 50 BOLT M8X 50 2
58 803190725 HE Sk JOINT 1
59 803190788 HE Sk JOINT 1
60 803190758 I=RUEZSN JOINT 2
61 803191102 Hal Bk JOINT 2
62 803199333 EEDT4 CLAMP 1
64 805200045 GB/T6170 &L} M8 NUT 2
65 803190736 DU IE 25k UNION JOINT 1
66 803191006 UIBTiE-SIS UNION JOINT 1
67 803191036 =ik TEE JOINT 1
68 822102932 PE L=4M JACKET 2




T Page
G08-23

HTFE SX B 2R 4t

SYSTEM

FRONT-WHEEL DRIVE HYDRAULIC

H-Z Model
G215A06

P

£
gt

e 29

£l BB-

B4, PO

i
il 20 59 56e 57

9. T T T2

14, 72, FI_¥




A2 Model HIFE IRBN R s R 40 Jfi% Page
G215A06 FRONT-WHEEL DRIVE HYDRAULIC SYSTEM G08-24
-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS
69 803191014 I=RUEZSN JOINT 1
70 803190777 A Ak TRIPLE UNION JOINT 1
PRESSURE MEASURE
71 803131879 ek 1
JOINT
72 803191159 =Py HOSE ASS’ Y 2
73 803191038 I=RUEZSN JOINT 1
74 801907073 iy L ACCUMULATOR CLAMP 2
75 803202743 Ehedy ACCUMULATOR 1




H-Z Model

AT Tt L

T Page
RIGHT BLADE HOIST CYLINDER

G08-25

G215A06

1213 14 1516 17 18 19 20 ¢ P

L7AA,

R

\W&-— . S

23




A5 Model A8 T TR L T Page
G215A06 RIGHT BLADE HOIST CYLINDER G08-26
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 805400046 LR 35 ELASTIC RETAINER 1
2 803268663 i CLIP KEY CAP 1
3 803268668 R CLIP KEY 1
4 803192271 % 3 ] GLYD RING 1
5 803268672 AR RING 2
6 803107849 0 %P 35X 3. 1 0 RING 1
7 803268669 i %E PISTON 1
8 803268675 AT ROD 1
9 803268676 AR CYLINDER BODY 1
10 | 803268677 S SLEEVE, GUIDE 1
11 803268667 SRR SUPPORT RING 2
12 860107851 0 P& 90X 5. 7 0 RING 1
13 | 803268673 F4PE A90 X 81X 2 RETAINER 1
14 803192272 Wt STEP SEAL 1
15 | 803192270 U JEHE 50X 65X 10 U RING 1
16 | 803175028 0 %4 95X 3. 1 0 RING 1
17 | 381600479 228 50X 58.6X5.3  DUST RING 1
18 | 803268678 e Kk HALF JOINT 1
19 | 805000374 IR M20 X 90 BOLT 2
20 | 805300023 P 20 WASHER 2
21 805203171 2R M20 NUT 2
22 | 801103157 AR M10 X 1 OIL CUP 1




H-Z Model

AT Tt L

T Page
RIGHT BLADE HOIST CYLINDER

G08-27

G215A06

1213 14 1516 17 18 19 20 ¢ P

L7AA,

R

\W&-— . S

23




#5 Model A% T Tt B L BURS Page
G215A06 RIGHT BLADE HOIST CYLINDER G08-28
(58] e S G Kk #IE
ITEM | PART NO. PART NAME Q TY REMARKS
23 805105501 BRET MBX 10 SCREW 1




T Page
G08-29

AT B ) i 2T
RIGHT ARTICULATED STEERING

CYLINDER

H-Z Model
G215A06

19

15 Glo: 12 19

1 12 13 14

10

PR

A

AT ANNRARY




M4 Model PR3 &: 2 LTRT NN JihY Page
G215A06 RIGHT ARTICULATED STEERING CYLINDER G08-30
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 801103157 AR M10X 1 0IL CUP 2
2 381600479 M8 50X 58.6X5.3  DUST RING 1
3 803175028 0 HpE 95X 3. 1 0 RING 1
4 803192270 U T 50X 65X 10 U RING 1
5 803268677 AES SLEEVE, GUIDE 1
6 860107851 0 %18 90X 5. 7 0 RING 1
7 803268673 P48 A90 X 81X 2 RETAINER 1
8 803192272 Wyt STEP SEAL 1
9 803268672 SATEN RING 2
10 | 803268679 (AT CYLINDER BODY 1
11 803268680 AT ROD 1
12 | 803107849 0 7P 35X 3. 1 0 RING 1
13 803268667 AR SUPPORT RING 2
14 803192271 1 S bl GLYD RING 1
15 | 803268669 T PISTON 1
16 803268668 N CLIP KEY 1
17 | 803268663 i CLIP KEY CAP 1
18 805400046 PR 35 ELASTIC RETAINER 1
19 800515281 A 47K GESOES JOINT BEARING 2
20 805400042 PR 75 ELASTIC RETAINER 1




JUhY Page B HR I ) L 5 Model
G08-31 LEFT ARTICULATED STEERING G215A06
CYLINDER
1 10 U 12 13 14 15 16 17 18 19 20

L R

B > 5 B

-

\ |




M4 Model P &s 22 TR NN JihY Page
G215A06 LEFT ARTICULATED STEERING CYLINDER G08-32
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 801103157 AR M10X 1 0IL CUP 2
2 381600479 M8 50X 58.6X5.3  DUST RING 1
3 803175028 0 HpE 95X 3. 1 0 RING 1
4 803192270 U T 50X 65X 10 U RING 1
5 803268674 SmE SLEEVE, GUIDE 1
6 860107851 0 %18 90X 5. 7 0 RING 1
7 803268673 P48 A90 X 81X 2 RETAINER 1
8 803192272 Wyt STEP SEAL 1
9 803268672 SATEN RING 2
10 | 803268679 (AT CYLINDER BODY 1
11 803268680 AT ROD 1
12 | 803107849 0 7P 35X 3. 1 0 RING 1
13 803268667 AR SUPPORT RING 2
14 803192271 1 S bl GLYD RING 1
15 | 803268669 T PISTON 1
16 803268668 N CLIP KEY 1
17 | 803268663 i CLIP KEY CAP 1
18 805400046 PR 35 ELASTIC RETAINER 1
19 800515281 A 47K GESOES JOINT BEARING 2
20 805400042 PR 75 ELASTIC RETAINER 1




H-Z Model

ZE4* JITH R L

T Page
LEFT BLADE HOIST CYLINDER

G08-33

G215A06

1213 14 1516 17 18 19 20 ¢ P

L7AA,

R

\W&-— . S

23




A5 Model ek T TR L T Page
G215A06 LEFT BLADE HOIST CYLINDER G08-34
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 805400046 LR 35 ELASTIC RETAINER 1
2 803268663 i CLIP KEY CAP 1
3 803268668 R CLIP KEY 1
4 803192271 % 3 ] GLYD RING 1
5 803268672 AR RING 2
6 803107849 0 %P 35X 3. 1 0 RING 1
7 803268669 i %E PISTON 1
8 803268675 AT ROD 1
9 803268676 AR CYLINDER BODY 1
10 | 803268677 S SLEEVE, GUIDE 1
11 803268667 SRR SUPPORT RING 2
12 860107851 0 P& 90X 5. 7 0 RING 1
13 | 803268673 F4PE A90 X 81X 2 RETAINER 1
14 803192272 Wt STEP SEAL 1
15 | 803192270 U JEHE 50X 65X 10 U RING 1
16 | 803175028 0 %4 95X 3. 1 0 RING 1
17 | 381600479 228 50X 58.6X5.3  DUST RING 1
18 | 803268678 e Kk HALF JOINT 1
19 | 805000374 IR M20 X 90 BOLT 2
20 | 805300023 P 20 WASHER 2
21 805203171 2R M20 NUT 2
22 | 801103157 AR M10 X 1 OIL CUP 1




H-Z Model

ZE4* JITH R L

T Page
LEFT BLADE HOIST CYLINDER

G08-35

G215A06

1213 14 1516 17 18 19 20 ¢ P

L7AA,

R

\W&-— . S

23




#5 Model Fek T Tt B L BURS Page
G215A06 LEFT BLADE HOIST CYLINDER G08-36
(58] e S G Kk #IE
ITEM | PART NO. PART NAME Q TY REMARKS
23 805105501 BRET MBX 10 SCREW 1




i Page B A A AR g T 5 Model
G08-37 BLADE ANGLE CHANGE CYLINDER G215A06
1 2 7 9 10 1112 13 14 15 Ig
) RE :
! IR RN L
(77 oY =
(@) L <+
Nl V107 N I J
= ]
| Lu_—E
= I

Mgl 1




#I5 Model &+ A AR ey T TihY Page
G215A06 BLADE ANGLE CHANGE CYLINDER G08-38
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 803268688 AT ROD 1
2 381600478 228 40X 48.6X 5.3 DUST RING 1
3 803268689 S SLEEVE, GUIDE 1
4 803192266 U B 40X 55X 10 U RING 1
5 803192265 Wrrdsl 40X55.1X6.3  STEP SEAL 1
6 801100080 0 JBME 70X3. 1 0 RING 1
7 803268686 4P A7T0X65.2X 1.5 RETAINER 1
8 803268687 IR SUPPORT RING 1
9 803268690 IR LEFT CYLINDER 1
10 | 803268691 M!S PISTON 1
11 803192170 0 Bk 45X3. 1 0 RING 1
12 803268692 BEE £ SUPPORT RING 2
13 | 803192264 Tk PE 70X 59X 4. 2 GLYD RING 1
14 | 805234277 O M24X 1. 5 NOZZLE NUT 2
15 390200564 WZET M8 X 10 SCREW 1
16 | 800511423 ER D6 STEEL BALL 1
17 | 800515284 A 47K GE35ES JOINT BEARING 1
18 | 380901278 FUHI B 1 e 55 ELASTIC RETAINER 1
19 | 803611837 AR 75 © 35 PROTECT COVER 2
20 801103157 AR M10X 1 0IL CUP 1




THY Page " 4 A AR T -2 Model
G08-39 LEFT BLADE ANGLE CHANGE G215A06
CYLINDER
1 2 3 9 10 112 13 14 15 16

a XN T
| VET [ L
RN

W

T

i

i

[IT1]1]

L=

Mgl 1




A5 Model Jeb - AR e T T Page
G215A06 LEFT BLADE ANGLE CHANGE CYLINDER G08-40
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 803268688 AT ROD 1
2 381600478 228 40X 48.6X 5.3 DUST RING 1
3 803268689 S SLEEVE, GUIDE 1
4 803192266 U B 40X 55X 10 U RING 1
5 803192265 Wrrdsl 40X55.1X6.3  STEP SEAL 1
6 801100080 0 JBME 70X3. 1 0 RING 1
7 803268686 4P A7T0X65.2X 1.5 RETAINER 1
8 803268687 IR SUPPORT RING 1
9 803268690 IR LEFT CYLINDER 1
10 | 803268691 M!S PISTON 1
11 803192170 0 Bk 45X3. 1 0 RING 1
12 803268692 BEE £ SUPPORT RING 2
13 | 803192264 Tk PE 70X 59X 4. 2 GLYD RING 1
14 | 805234277 O M24X 1. 5 NOZZLE NUT 2
15 390200564 WZET M8 X 10 SCREW 1
16 | 800511423 ER D6 STEEL BALL 1
17 800515284 A 47K GE35ES JOINT BEARING 1
18 380901278 FUHI B 1 e 55 ELASTIC RETAINER 1
19 803611837 AR 75 © 35 PROTECT COVER 2
20 801103157 AR M10X 1 0IL CUP 1




T Page
G08—41

5] H vl L
BLADE OUTSTANDING CYLINDER

H-Z Model
G215A06

4 5 b 7 g8 9 10 1

xuy




HE Model 5| H YH T JifY Page
G215A06 BLADE OUTSTANDING CYLINDER G08-42
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 801103157 AR M10X 1 0IL CUP 2
2 380500498 M8 50X 58.6X5.3  DUST RING 1
3 803268674 S SLEEVE, GUIDE 1
4 803304487 0 MpE 95X 3. 1 0 RING 1
5 803304483 U R 50X 65X 10 U RING 1
6 803304485 0 %18 90X 5. 7 0 RING 1
7 803304486 P48 A90 X 81X 2 RETAINER 1
8 803304499 Wyt STEP SEAL 1
9 803304477 SRR SUPPORT RING 2
10 | 803269009 (AT CYLINDER BODY 1
11 803269008 AT ROD 1
12 | 803304484 0 7P 35X 3. 1 0 RING 1
13| 803304479 SRR SUPPORT RING 2
14 | 803304480 1 S bl GLYD RING 1
15 | 803268669 T PISTON 1
16 803268668 N CLIP KEY 1
17 | 803268663 i CLIP KEY CAP 1
18 805400046 PR 35 ELASTIC RETAINER 1
19 800515281 A 47K GESOES JOINT BEARING 2
20 805400050 PR 75 ELASTIC RETAINER 1




H-Z Model

G215A06

e WUR i T
FRONT WHEEL TILT CYLINDER

T Page

G08-43

T

0

L
e

)

\\K




-2 Model HIHE R L JifY Page
G215A06 FRONT WHEEL TILT CYLINDER G08-44
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 805400044 R 62 ELASTIC RETAINER 4
2 803304498 A 47K GE40ES JOINT BEARING 2
3 801103157 AR M10X 1 0IL CUP 2
4 805400046 PR 35 ELASTIC RETAINER 1
5 803268663 I CLIP KEY CAP 1
6 803268668 Ny CLIP KEY 1
7 803268669 T PISTON 1
8 803304480 1 S bl GLYD RING 1
9 803304479 SRR SUPPORT RING 2
10 | 803304484 0 P 35X 3. 1 0 RING 1
11 803268670 AT ROD 1
12 | 803268671 (AT CYLINDER BODY 1
13| 803304477 SRR SUPPORT RING 2
14 803304499 Wt STEP SEAL 1
15 | 803304485 0 %48 90X 5. 7 0 RING 1
16 803304486 P48 A90 X 81X 2 RETAINER 1
17 | 803304483 U R 50X 65X 10 U RING 1
18 | 803268674 S SLEEVE, GUIDE 1
19 | 803304487 0 HpE 95X 3. 1 0 RING 1
20 | 380500498 22 H8 50X 58.6X5.3  DUST RING 1




JUhY Page R SR 5 Model
G08-45 BLADE TILT CYLINDER G215A06

4 5 & 7 B 9 0 1 12 13 14 15 16 17 18 19 20 21 22

: [[[_[[ _________________________ NN
VAR R~ 1 = N
% i /f/ A Wi

‘,l IS !!J 1 m\ T
1 B
SN - AN W
L t g

sl




A5 Model CRVAE R kil i Page
G215A06 BLADE TILT CYLINDER G08-46
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 805400046 LR 35 ELASTIC RETAINER 1
2 803268663 i CLIP KEY CAP 1
3 803268668 R CLIP KEY 1
4 803304480 % 3 ] GLYD RING 1
5 803304484 0 TPE 35X 3. 1 0 RING 1
6 803304477 SRR SUPPORT RING 2
7 803268669 T2 PISTON 1
8 803268675 THIEFT ROD 1
9 803268676 A CYLINDER BODY 1
10 | 803268677 S SLEEVE, GUIDE 1
11 803304479 SRR SUPPORT RING 2
12 | 803304485 0 M 90X 5. 7 0 RING 1
13 803304486 P48 A90 X 81X 2 RETAINER 1
14 803304499 Wt STEP SEAL 1
15 | 803304483 U R 50X 65X 10 U RING 1
16 | 803304487 0 %4 95X 3. 1 0 RING 1
17 | 380500498 228 50X 58.6X5.3  DUST RING 1
18 803268678 e Kk HALF JOINT 1
19 | 803304494 IR M20 X 90 BOLT 2
20 | 805302510 Hapgl 20 WASHER 2
21 805203171 B2RE M20 NUT 2
22 801103157 AR M10X 1 0IL CUP 1




JUhY Page R SR 5 Model
G08—47 BLADE TILT CYLINDER G215A06

4 5 & 7 B 9 0 1 12 13 14 15 16 17 18 19 20 21 22

: [[[_[[ _________________________ NN
VAR R~ 1 = N
% i /f/ A Wi

‘,l IS !!J 1 m\ T
1 B
SN - AN W
L t g

sl




#5 Model = JJ3R UUR% Page
G215A06 BLADE TILT CYLINDER G08-48
(58] e S G Kk #IE
ITEM | PART NO. PART NAME Q TY REMARKS
23 803304497 BRET MBX 10 SCREW 1




T Page
G08-49

HITHE e [ JH T
FRONT WHEEL STEERING CYLINDER

H-Z Model
G215A06




A5 Model HIT e 1) T Ui Page
G215A06 FRONT WHEEL STEERING CYLINDER G08-50

5 HIRE R, E G i H/iE
ITEM PART NO. PART NAME QTY REMARKS

1 803192170 0 I 45X 3.1 0 RING 1

2 803192264 ¥k PEl 70X 59X 4. 2 GLYD RING 1

3 803268681 SRR SUPPORT RING 1

4 805100073 2L M8 X 7 SCREW 1

5 800511423 WER D6 STEEL BALL 1

6 803268682 T PISTON 1

7 803268683 THIEFT ROD 1

8 803268684 (AL CYLINDER BODY 1

9 803192265 Wit &l 40X 55.1X6.3  STEP SEAL 2

10 | 803268685 CARES SLEEVE, GUIDE 2

11| 801100080 0 JEH 70X3. 1 0 RING 2

12 | 803268686 F4pE AT0X65.2X 1.5  RETAINER 2

13 | 803192266 U JEHE 40X 55X 10 U RING 2

14 | 803268687 S SUPPORT RING 2

15 | 381600478 BiiZPEl 40X48.6X5.3  DUST RING 2




#I5 Model

G215A06

XU thi e 5

DUPLICATE GEAR PUMP

THY Page

G08-51




45 Model U A7 %6 5% Ui Page
G215A06 DUPLICATE GEAR PUMP G08-52
5 HIRE R, E G Kot #/
ITEM PART NO. PART NAME QTY REMARKS
1 803268926 iES COVER 1
2 803268927 Ak BODY, PUMP 2
3 803268928 SMEIEES MIDDLE BODY 1
4 803268929 JG% COVER, REAR 1
5 803268930 Tk MAIN GEAR 1
6 803268931 F MAIN GEAR 1
7 803268932 N DRIVEN GEAR 2
8 803268933 FEHl CONNECTING SHAFT 1
9 803268934 s PLATE 4
10 803268935 (e SIED) OIL SEAL 1
11 803268936 RIS BEARING 8
12 | 803268937 [ KAy PIN 8
13 803268938 J5 T % st el SQUARE SEAL RING 4
14 803268939 E JE %8 E SEAL RING 4
15 803268940 E JE3lE RETAINER 4
16 803268941 vis BOLT 4
17 | 803268942 iz NUT 4
18 | 803268943 ] WASHER 4




JUhY Page W AR 2 Model
G08-53 HYDRAULIC TANK G215A06

0

q‘ﬁ

0. 4112 17 ([ I3 14,15 10.141.12




%5 Model W AR JiiY Page
G215A06 HYDRAULIC TANK G08-54
-5 A LR o v
ITEM PART NO. PART NAME Q' TY REMARKS
1 803202737 WAL LIQUIDOMETER 1
2 380901214 Rtk BOX BODY 1
3 803190287 [l € Iih 2% FILTER 2
4 380900901 T CUSHION 2
5 380903232 e BOX COVER 2
6 805000017 12 M8X 25 BOLT M8X25 16
7 805300010 GB/T93 #[E 8 WASHER 16
8 805105388 B2ET M16 SCREW 2
LOCKABLE BREATHER
9 803190351 W Jeas 1
FILTER
10 805000048 B2 M12X 35 BOLT M12X 35 4
11 805300013 P 16 WASHER 4
12 805300011 16 WASHER 16 4
13 803190387 W% g v 2% OIL SUCTION STRAINER 1
14 805000715 B M12X25 BOLT 6
15 805300018 HpE 12 WASHER 12 6
16 803192136 V3 S M18%1. 5 PLUG 2
17 803192137 W ZE PLUG 1




T Page
G08-55

S AR
DIESEL TANK

H-Z Model
G215A06




M4 Model e FE JUhY Page
G215A06 DIESEL TANK GO8-56

-5 A LR Kt SEs
TTEM PART NO. PART NAME Q' TY REMARKS

1 380901205 Rtk BOX BODY 1

2 805300013 P 16 WASHER 6

3 805300011 16 WASHER 16 6

4 805000051 B2 M16 X 40 BOLT 6

5 803192105 T AR 0IL PLUG 1

6 380900901 [l CUSHION 2

7 380902102 PRIA T FUEL TANK CAP 2

8 805300010 GB/T93 #[E 8 WASHER 12

9 805000017 T2 M8 X 25 BOLT M8X25 12

LOCKABLE BREATHER
10 803190351 W Jeas 1

FILTER




T Page
G09-01

e
FRONT BLADE

H-Z Model
G215A06




-2 Model HUHE bR TS Page
G215A06 FRONT BLADE G09-02
5 HIRE R, E G Kot & TE
ITEM PART NO. PART NAME QTY REMARKS
1 805011242 B2 i 5 M16 X 55 HINGED COVER BOLT 22
2 381600477 He AR T A BLADE CUTTING EDGE 2
3 803011222 Ciid BLADE 1
4 805304153 gl 16 WASHER 18
5 805203990 12REM16 NUT 18
6 805000573 2R M12X 100 BOLT 6
7 381600220 B CID PIN 2
8 805300018 g 12 WASHER 12 6
9 860101041 IEREM12 NUT 6
10 | 381600436 CIES COPPER SHEATHING 2
11 860101148 AR M10X 1 0IL CUP 7
12 805400009 4k 90 RETAINER 2
13 800515285 KTl 7K GE6OES JOINT BEARING 1
14 380904717 D PIN 2
15 | 380904719 (IS COPPER SHEATHING 4
16 | 380904722 FIAT LEVER 1
17 | 380904718 B (11D PIN 2
18 | 380904721 BT LINK ROD 1
19 | 380901311 7 SEAT 1
20 | 805001977 B2 M20 X 100 BOLT 8
21 805300023 gl 20 WASHER 8
22 | 805203171 B2RE M20 NUT 8




T Page
G09-03

e
FRONT BLADE

H-Z Model
G215A06




A2 Model HIHE AR Jfi% Page
G215A06 FRONT BLADE G09-04
-5 A LR o e
ITEM PART NO. PART NAME Q' TY REMARKS

23 380904720 £ () SLEEVE 1

24 805200048 B2RE M10 NUT M10 4

25 805300014 10 WASHER 10 2
\ L SPHERICAL JOTINT

26 800515256 Bk SR ity o T gl K 2

BEARING

27 380901312 EDAAR LEVER 1

28 380900908 TCEE A D25X3-48.5  SEAMLESS STEEL TUBE 1
DEEP GROOVE BALL

29 800515255 YRV RS & 6700/10 1

BEARING

30 380901310 TEEE D 14X 2-6 SEAMLESS STEEL TUBE 1

31 380904716 184t POINTER 1

32 805300030 g 6 WASHER 1

33 805200053 2R M6 NUT M6 1

34 380900907 R R POINTER AXLE 1

35 381600434 CIRES COPPER SHEATHING 2
N i OIL CYLINDER FOR

36 380900728 HI A AR I T 1
FRONT MOLDBOARD

37 803190682 I=RUEZSN JOINT 2

38 803191112 S =95Y57 HOSE ASSEMBLY 2

39 803045152 Y165 1] BALANCE VALVE 1

40 805000021 BEA4 M8 X 50 BOLT M8X 50 4

41 860101055 g 8 WASHER 4

42 803190779 HE Sk JOINT 2

43 380902677 BIRE RUBBER COVER 1

44 805300112 P 20 WASHER 10




T Page
G09-05

ISRV
REAR RIPPER

H-Z Model
G215A06




H-Z Model JarA 7% TihY Page
G215A06 REAR RIPPER G09-06
-5 A LR o e
TTEM PART NO. PART NAME Q' TY REMARKS
1 380901112 HEAT RAKE ROD 5
2 380901118 ok RAKE TOOTH 5
3 805601794 FRPEEIAAY 16X 75 ELASTIC ROUND PIN 10
4 380901116 FRPERY ELASTIC PIN 10
5 380901115 B PIN 1
6 380901111 A2 RIPPER FRAME 1
R REAR SCARIFIER HOIST

7 380900729 Ja#A 2R 2T T 1

CYLINDER
8 805604523 B 1T PIN 1
9 805200049 WERE 12 NUT 12 3
10 805300018 12 WASHER 12 3
11 805000573 B2 M12 X 100 BOLT 1
12 380901114 GTESS I COPPER SHEATHING 2
13 380901117 &= COVER 2

0IL CupP
14 801103215 AR M10 X 1 (AN4540) M10 X 1 (STAINLESS 4

STEEL)
15 805300069 A 8 WASHER 9
16 805000018 12 M8X 20 BOLT 8
17 381600199 e PIN 2
18 380901113 GTES COPPER SHEATHING 4
19 805000300 B2 M12 X 120 BOLT 2
20 380901110 JEHR SEAT FRAME ((L.H.) 1
21 805000144 B2 M20X45 BOLT M20X45 6




T Page
G09-07

ISRV
REAR RIPPER

H-Z Model
G215A06




H-Z Model Jaks 7% TihY Page
G215A06 REAR RIPPER G09-08
5 HIRE R, E G Kot #/
ITEM PART NO. PART NAME QTY REMARKS
22 | 805300023 Hapgl 20 WASHER 6
23 | 805200051 2Rt M16 NUT M16 11
24 | 805300011 g 16 WASHER 16 10
25 | 805000107 24 M16 X 70 BOLT M16X 70 4
26 805000030 A M16X110 BOLT 6
27 380901040 BIRET RUBBER COVER 1
28 | 380901133 (2N HOISTING EYE 1
29 803190682 JERGES SIS JOINT 2
30 803191118 i g=Fsy54 HOSE ASSEMBLY 2
31 803045151 P17 I BALANCE VALVE 1
32 | 805000021 1M M8X 50 BOLT M8X 50 4
33 | 805300010 GB/T93 4 8 WASHER 12
34 380901132 RIEFR7AT DEPTH INDICATOR BAR 1
35 | 805001923 2R M8 X 30 BOLT 1
36 800515282 FF o e 15 4M & STIOEMI0  JOINT BEARING 2
37 | 805200048 2R M10 NUT M10 1







